Genie

A TEREX BRAND

Parts Manual

Serial Number Range

2 P/ZOO F 2P/200F from SN 52358
2P/200 RNE from SN 53305

2 P/ZOO R N E 2P/200-REM 4400 from SN

52305

2P/200-REM 2P/300F from SN 57086 to 61309

2P/300 RNE from SN 57855

4400 2P/500-REM 4400 from SN

56982

2 P/3OO F 2P/800-REM 5500 from SN

52118

2 P/3OO RNE 3P/1000 RNE from SN 52524

2P/500-REM
4400

2P/800-REM
5500

3P/1000 RNE Rev C

April 2010



I April 2010

Technical Publications

Genie has endeavored to deliver the highest
degree of accuracy possible. However, continuous
improvement of our products is a Genie policy.
Therefore, product specifications are subject to
change without notice.

Readers are encouraged to notify Genie of errors
and send in suggestions for improvement. All
communications will be carefully considered for
future printings of this and all other manuals.

Contact US: The technical data contained in this document is
. R indicative and not binding, insofar as TEREXLIFT
HMIR S.rl reserves the right to make modifications and

improvements to its products at any time in order to

www.genieindustries.com enhance the quality thereof.

e-mail: awp.techpub@terex.com

57.0701.6000 Rev A July 2007
First Edition, First Printing

Ganie

2 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010 |

How to Read Your Serial Number

How to Read Your Serial Number

s . B WORK PLATFORM IDENTIFICATION PLATE

The work platform identification plate is applied in
the rear side of the work platform (see the image
here below).

The following data are printed on the identification
plate:

A type
B serial number
C year of manufacture

D payload
E weight
(GroiIiiiiToTToomTTTTTITIIn o]
s 3
i i
{ ] 3 ‘ - |
| TEREXUIAS:.. |
: |
: MAVICEL LA PORTAPERSONE :
: AERIAL WORK PLATFORM :
i i
{ i T
| MODELLO
| TYPE <r-‘5
| N SERIE <‘:E”
| SERIAL N° N
| ANNO Df FABBRIGAZIONE i E
| VEAROF MANUFACTURE | _____________ N
{ i
{ PORTATA NOMINALE '
| PAYLOAD dan @
Voo i
| MASSA Iy
| WMASS ke <_E
| 1
| al
| PN
| A
o0
Genie

TEREX BRAND




April 2010

| Table of Contents

This manual is updated frequently. If you have a
printed manual, you can keep it up to date by
downloading new figures from the Genie website at

www.genieindustries.com. For the most up-to-date
parts information, visit the Parts Lookup System on
the Genie website at www.genieindustries.com.

How to Read Your Serial Number
Parts Stocking List.............

How to Order Parts
Service Parts Fax Order Form

Electronic Version

Click on any page number to view the figure.

100 Decals
101.1 605336 Decals 2P/200F........cccoooeiiiiiiieeeeieee e,
102.1 605339 Decals 2P/200 RNE........ccccoooviiieeeiiie e,
103.1 605451 Decals 2P/200REM 4400........ccccceevvureernnnn..
104.1 605455 Decals 2P/300F........cccocovvvuiereiiins

105.1 605461 Decals 2P/300RNE

400 Electrical Part

401.1 605453 Power Line Without Reel 2P/300 F............... 64
402.1 605454 Power LIne With Reel 2P/300 F.................... 66
403.1 605460 Power Line Without Reel 2P/300 RNE......... 68
404.1 605467 Power Line Without Reel 2P/500 REM4400..70
405.1 605473 Power Line With Reel 2P/500 REM4400......72
406.1 605494 Power Line Without Reel With Danfoss And

EXCEL i 74
407.1 605495 Power Line With Reel With Danfoss And

EXCEL i 76
408.1 605547 Control Board 3B6 (GYRO or ER

MACHINES)..... e 78
409.1 605548 Control Board Danfoss (GIROLIFT or R
MACHINES)..... e 80
410.1 605549 Control Board Tecnord With 2 Joystick (EX
MACHINES).... e 82
411.1 605550 Control Board Tecnord With 3 Joystick (EX
MACRHINES)..... e 84
412.1 605551 Cable Reel Danfoss Control Board (Only Girolift
3514 0r GTHB514R)....cciiiiiiiiiiieiee e 86
Indices

Part Number INdeX........cocoveiiiiiiie e 88
Part Description INAEX........cccouveiiiiiiiiieeiiee e 920

Cross References

Fittings Cross Reference.........cccccceevvciieieeceiiiiieee e 94

106.1 605474 Decals 2P/500 REM4400................
107.1 605490 Decals 2P/800 REM5500............ovvvveeeveeenen.
108.1 605493 Decals 3P/1000 RNE........ccccccvvvvrvrrrreeeeenenen.
200 Structure And Frame
201.1 605335 Structure And Frame 2P/200 F..................... 26
202.1 605337 Structure And Frame 2P/200 RNE............... 28
203.1 605449 Structure And Frame 2P/200 REM4400....... 30
204.1 605452 Structure And Frame 2P/300 F............u........ 32
205.1 605456 Structure And Frame 2P/300 RNE View 1.....34
206.1 605457 Structure And Frame 2P/300 RNE View 2.....36
207.1 605458 Structure And Frame 2P/300 RNE View 3.....38
208.1 605462 Strcture And Frame 2P/500 REM4400 View
1 40
209.1 605463 Strcture And Frame 2P/500 REM 4400 View
2 et e e —————————— 42
210.1 605464 Strcture And Frame 2P/500 REM4400 View
TR 44
211.1 605465 Structre And Frame 2P/500 REM4400 View
Dt ——— 46
212.1 605475 Structure And Frame 2P/800 REM5500....... 48
213.1 605491 Strcture And Frame 3P/1000RNE................ 50
300 Hydraulical Part
301.1 605338 Hydraulic Line 2P/200 RNE.............cccceevnneen.
302.1 605450 Hydraulic Line 2P/200 REM4400....
303.1 605459 Hydraulic Line 2P/300 RNE.............
304.1 605466 Hydraulic Line 2P/500 REM4400.................
305.1 605489 Hydraulic Line 2P/800 REM5500.................
306.1 605492 Hydraulic Line 3P/1000 RNE............ccc.c.....

Genie

4 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010 |

Table of Contents (continued) |

This Page Intentionally Left Blank

Genie
Part No. 64388B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 5




I April 2010

| Notes

Gm‘e
ATEREX BRAND

6 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010

Used Varnishes

Parts Stocking List

Parts Stocking List

Manuals

Description Type  Genie offers the following support documents for these
TEIEX GIEY oovreeeeeeeeeeer e e RAL 7012  models:
TereX WHIte oo RAL 1013  Title Part No.
Terex Matte Black for Cylinders .......cccccvvveneee. RAL 9005  Genie Man platform
GENIE BIUB .ot Operator’s Manual, 1 edition (English)...... 57.0300.1200
and 57.0302.8200
GENIE GIrBY .. ieeiiei ettt
Genie Matte Black for Cylinders....................... RAL 9005
Part list abbreviations
ZN Zinc-plated
RNFT Reinforced
FLNG Flanged
PSNT Heavy type
oC Eye
PSRT Through-coupling
CNTF Hole centre
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE



|l%WEOMHPwB

Please be prepared with the following information
when ordering replacement parts for your Genie
product:

Machine model number

Machine serial number

Genie part number

Part description and quantity

Purchase order number

"Ship to" address

Desired method of shipment

Name and telephone number of the
authorized

Genie Distributor in your area

EREEENEHEA

Use the Service Parts Fax Order Form on the
next page and fax your order to our Parts
Department.

If you don't know the name of your authorized
distributor, or if your area is not currently serviced
by an authorized distributor, please call Genie
Industries.

Machine Information

Model

Serial Number

Date of Purchase

Authorized Genie Distributor

Phone Number

Gm‘e
ATEREX BRAND

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

Genie North America
Telephone (425) 556-6551

Toll Free (877) 367-5606 in U.S.A. and Canada

Fax (425) 556-8659

Genie UK
Parts Telephone (44) (0) 1476 584352
Parts Fax (44) (0) 1476 584340

Genie Australia
Parts Telephone (617) 03375 1660
Parts Fax (617) 03375 1002

Genie France
Parts Telephone (33) (0) 237 26 09 99
Parts Fax (33) (0) 237 31 50 10

Genie Germany
Parts Telephone (49) (0) 4202 885223
Parts Fax (49) (0) 4202 885225

Genie Scandinavia
Parts Telephone (46) (31) 3409612
Parts Fax (46) (31) 3409613

Genie lberica
Parts Telephone (34) (93) 5795042

Genie Brazil
Parts Telephone (55) (114) 1665755
Parts Fax (565) (114) 1665754

Genie Japan
Parts Telephone (81) (33) 4536082
Parts Fax {81) (33) 4536083

Genie China
Parts Telephone (86) (215) 3852570
Parts Fax (86) (215) 3852569

April 2010




April 2010

Fax Order Form |

iQ Service Parts Fax Order Form
o Fax to: (425) 556-8659 or Toll Free: 888-274-6192

A TEREX COMPANY

International: +1-425-556-8659

Please fill out completely

Date Account Number

Your Name Your Fax Number

Your Phone Number

Bill To Ship To
Purchase Order Number Ship Via
Model(s) Serial No.(s)

Optional Equipment

Part Number Description Quantity

Price

All back-ordered parts will be shipped when available via the same ship method as the original order

unless noted below:
O Ship complete order only - No back orders
O Ship all available parts and contact customer on disposition of back-ordered parts
O Other (please specify)

For GeNIE INpusTRIES UsSE ONLY

Order Number Origin Code Comments
Date Scheduled Ship Condition
Order Total Terms Code

Genie

ATEREX BRAND

Part No. 64308800F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 9



I 100 Decals April 2010

101.1 605336 Decals 2P/200F

| TEREXLIFT |

O 3
-

TEREX BRAND

10 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010 100 Decals

101.1 605336 Decals 2P/200F

Iltem Part No. Description Qty.
09.4616.0059 Plate CE 2P/200F..........cccccceuvevnennn. 1
0946180165 Warning Sticker For Platform........... 1
0946180146 200 Kg Capacity Sticker For

Platform......ccocoveeiiii e, 1

4 0946180163 Fixed Capacity Sticker for platform...1
5 0946180213 12 Symbol Sticker For Platform....... 1

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

11



I 100 Decals April 2010

102.1 605339 Decals 2P/200 RNE

[+ ] = 2004

(L1

] [ |

— 5 E%% # i"ﬁfg = 200 kg

TEREX BRAND

12 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010

100 Decals

Iltem Part No.

09.4616.0063
635620

09.4618.0165
09.4618.0146

A W N P

ol

09.4618.0163
6 0946180213

Description Qty.
2P/200 RNE CE Plate......c.c..ccuoe..... 1
Flat Type Water Level...................... 2
Warning Sticker For Platform........... 4
200 Kg Capacity Sticker For

Platform......coooeiiiiee 4

Fixed Capacity Sticker For Sticker....1
12 Symbol Sticker For Platform....... 1

Ganie

102.1 605339 Decals 2P/200 RNE

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

13



I 100 Decals April 2010

103.1 605451 Decals 2P/200REM 4400

b 5] =2001

i)
a a1 I
= I — =
A a
S - —
—
I
L] 191
Qe
T
Genie

ATEREX BRAND

14 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010

100 Decals

Iltem Part No.

09.4616.0060
09.4618.0165
09.4618.0144

4 094618.0146

09.4618.0213
09.4618.0219

Description

Plate CE 2P/200 REM 4400.....
Platform Warning Sticker..........

Capacity Sticker For REM 4400
Platform.....ccccveeeveieenn,

200 Kg Capacity Sticker For
Platform.......ccccovevenieciince

12 Symbol Sticker For Platform
Platform Warning Sticker..........

103.1 605451 Decals 2P/200REM 4400

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

15



100 Decals April 2010

104.1 605455 Decals 2P/300F

&
|
|
|
L

TEREXLIFT

ATEREX BRAND

16

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010

100 Decals

Iltem Part No.

09.4618.0527
09.4618.0093

3 0946180534
4 0946180524
5 09.4618.0213

Description Qty.
2P/300 Warning Plate................... 1-1
White/Red Adhesive Reflecting Strip
45° 80 MM.eiiiiiiiiiieeeiiieee e 4-1
2P/300 F CE Plate........ccccccevveenee 1-1
2P/300 Ground Plate.................... 1-1

12 Symbol Sticker For Platform.....1-1

Ganie

104.1 605455 Decals 2P/300F

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

17



April 2010

I 100 Decals

105.1 605461 Decals 2P/300RNE

SRR =
N A
e «,Nwm\w,\»««x. »WM»»»»

S

e
K »M{/M[M/
S
S

',f

[ TEREXLIFT

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

18



April 2010

100 Decals

Iltem Part No. Description Qty.
1 0946180521 2P/300 RNE Aerial Work Platform Ce
Plate. ... 1

2 0946180527 2P/300 Warning Plate...................... 1

3 0946180524 2P/300 Ground Plate..............c....... 1

4 0946180213 12 Symbol Sticker For Platform....... 1

5 0946180093 White/Red Adhesive Reflecting Strip
45° 80 MM...ooiiiiiiiiiieeiie e 4

Ganie

105.1 605461 Decals 2P/300RNE

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

19



I 100 Decals April 2010

106.1 605474 Decals 2P/500 REM4400

Ny
1T

!

!

i
TEREXLIFT |

20



April 2010

100 Decals

Iltem Part No.

09.4618.0508
09.4618.0509
09.4618.0510
09.4618.0213
09.4618.0093

ga b~ W N P

Description Qty.

Plate CE 2P/500 REM 4400............ 1
Warning Plate 2P/300 REM 4400.....1
Mass Plate 2P/500 REM 4400........ 4
Aerial Platform 12-Icon Sticker........ 1

White & Read Reflecting Sticker, 45°

Ganie

106.1 605474 Decals 2P/500 REM4400

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

21



I 100 Decals April 2010

107.1 605490 Decals 2P/800 REM5500

TEREXLIFT

PORTAPERSONE FISSA  NAVIGELLA
"AERIAL WORK PLATFORM

; v 55 woDELD
2P/800 REM 5500 aio
N SERE
SERALNY
0

DI FABIRICAZIONE

MANUFACTURE

YERR OF

PORTATA NOMINALE
PAYLOM

nassA
WEIGHT

CE

! 1t M e | k
4 - T v
4 4 = E % = N

i
T
i

ATEREX BRAND

22 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010

100 Decals

Iltem Part No.

09.4618.0165
09.4618.0213
09.4618.0219
09.4616.0061
09.4618.0147

ga b~ W N P

Description Qty.

Aerial Platform Warning Sticker.......
Aerial Platform 12-Icon Sticker........
Aerial Platform Warning Sticker.......
Plate CE 2P/800 REM 5500............

Sticker for 2P-800 Lifting Power
INdication.........ccccevvieeeniiie e,

107.1 605490 Decals 2P/800 REM5500

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

23



I 100 Decals April 2010

108.1 605493 Decals 3P/1000 RNE

[T+ 2] =1000 0

| [

/

| TEREXLIFT | T

TEREX BRAND

24 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010

100 Decals

Iltem Part No.

09.4616.0062
09.4618.0148

3  094618.0149

4 094618.0165
5 0946180213

Description

Plate CE 3P/1000 RNE..............

Sticker for 1000 kg Lifting Power
Indication.........ccccevvvveviieeiiiieens

Sticker for 3P-1000 Lifting Power
Indication.......ccccceeeeiiiienie e,

Warning Sticker...........ccccooouneee.
12-Icon Sticker.........coevcvveneeninen.

Ganie

108.1 605493 Decals 3P/1000 RNE

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

25



I 200 Structure And Frame April 2010

201.1 605335 Structure And Frame 2P/200 F

N 9
©®
.
(8)

Genie
26 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010

200 Structure And Frame

201.1 605335 Structure And Frame 2P/200 F

Iltem Part No. Description Qty.
1 5113008000 Aerial Work Platform.............cccccec.... 1
2 0946100016 Cylinder.......ccoovvveeeiiiirieeeeeiiivineeenn 1
3 09.08020006 Load Cell.......cceevcureeriireeiiireciieeens 1
4 5400010026 PiN....cooioiieiiiieeniiee e seee e 1
5  014001.0011 SCIrEW.....cccvvveeeiiiiririeeeraiireeeeeenieneees 4
6 014001.0054 SCIEW......cceeieueeririreirneeiiieeeiraeaaaaeeans 1
7 0140190003 NUL...utieiiireiiiee e eiee e 1
8 0201200030 Snap RiNG.......cccccvvereeviiiveeeeesiirnnne. 1
9 0100230051 Stop NUL...cviiiiuieeeiieeeiireeiveeesiiee s 4
10 635620 Water Level......c.ccoveeiiiiiiiiiis 1
11 SCIEW..ei ittt 1

Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

27



April 2010

I 200 Structure And Frame

202.1 605337 Structure And Frame 2P/200 RNE

Ao

A\ ,

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

28



April 2010

200 Structure And Frame

202.1 605337 Structure And Frame 2P/200 RNE

Iltem Part No. Description Qty.
1 693942 BasKet.......ooieeeiiiee e 1
2 511300.7000 Basket Attachment...........cccccooveenne 1
3 693944 Cylinder.....cocvveiiiiiieeee e 1
4 635964 N (o]0 G - R 1
5 0140220002 RiNG NUL......coiviiiiiiiieniiieiiiieeniiee e 2
6 693948 SPACET .t 2
7 694729 Pin. 2
8 Washer......coooviniiiec e 2
9  01.0031.0055 Washer........cccuveieeiiiiiieieeaiiiieeeeene 4
10  01.0001.0258 SCIEW......cciveeerereernreeeanieeesnneeeesneeeens 4
11 693950 SPACET .. ittt 2
12 0201200040 Snap RiNG....cccccooermmereenirirenieeeninens 2
13 636551 BUSNING.....oceiiiiiiiiiiie 2
14 693945 Connecting Rod........cccccovvvvieneeeins 1
15 693949 PN 2
16 693951 SPACET ... 1
17 903658 SNap RiNG....vveeiiiiiiieee e 1
18 NUE ettt 2
19  (09.0801.0000 BuUShiNg........cccooovieiiiiiiieiiiiiiiieeeenne 5
20  09.0801.0002 BuUShiNg......ccccccovvviieeeiiiiiieeee e 1
21 693946 Connecting RoOd.........ccocvvviveeiiieenns 1
22 693952 SPACET ... 1
23 695620 Water Level......ccccoveeiiniiiniieiien, 1
24 014006.0009 SCIEW.......ceeiiuuenrererrrrneeeeieeeeraeaaaaaaaans 2
25 0946100016 Gas SPriNg........ccouveeeeersiuvreeeeesriinnnens 1
26 SCIEW..ei ittt 2

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

29



April 2010

I 200 Structure And Frame

203.1 605449 Structure And Frame 2P/200 REM4400

A

)

),

\\

)

/

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

30



April 2010

200 Structure And Frame

203.1 605449 Structure And Frame 2P/200 REM4400

Iltem Part No. Description Qty.
1 695189 Frame.....cooo s 1
2 695190 Right EXtension..........cccceceveeeiivnnnn. 1
3 695191 Left EXteNsion........ccccoovviveeeeeniiinen. 1
4 695192 Central FIOOr ..o 1
5 695193 Side FloOr......ccceiiiiiiiiiieiieceiee e 2
6 695194 PN 4
7 695195 Upper StoP......ccccvvvevmmereereeeieeeeeeeenn. 8
8 695196 Internal Stop.....cccceevevvvieeeeeiciiieee, 8
9 695198 Retainer. ..o, 2

10 SCIEW...oi i 8
11 904366 Bearing.....ccccoeevvieeeeeiiiiiiee e 4
12 0100010905 SCIrEW......eevvrereeeeieirieaeaeaaanaeanaeanaannnnes 4
13 0100230060 Self Locking NUt........c..ceveerriiiennennn. 4
14 693944 Cylinder.....ccceevvciiieeeieeieee e, 1
15 693945 Connecting RoOd.........ccocvvviveeiiieenns 1
16 693946 Connecting Rod.........cccoviiiieieennns 1
17 0908020015 Load cell......cccocviiviieeiniiiiniiieiienn 2
18 693948 SPACET e 2
19 693949 Pin. e 2
20 693950 SPACET ..ttt 2
21 693951 SPACET e 1
22 693952 SPACET ... 1
23 014022.0002 RIiNG NUL......ocveiiiiiiiiiieeiee e 2
24 903658 SNAp RiNG..ooovieeeiiee e 1
25 0908030026 Spring Split Pin.........ccoccovveeeeeiiinnnen. 4
26 09.0801.0000 BuShing.......cccccovvviieeeiiiiiiiee e 5
27 636551 BUShING....cooiiiieiiieec e 2
28  09.0801.0002 BUSNING......cceeeiiiiiiiiiaiiiiiiiieee e 1
29 0100310055 Washer........cccooviiriiieiiiieiiiieenieennn 4
30  0L10001.0258 SCIEW.......cceecuuuerinrrrirrrreeieieiraeaaaaaaans 4
31 0201200040 Snap RiNG.........ccoooeeeminiiieeeeeniinnenn. 2
32 635620 Water Level.......cccovvviiniiiincicciien, 1
33 51.1300.7000 Basket Attachment...............cccueeee. 1
34 635964 JoiNt Kite.ooooieeeieeeeeecece e 1
35 695197 Lower StOp.......cccvveeeirniireeeeeiiireenn. 4
36  014006.0009 SCIEW.......cceeiuuuurrnirrrrrrreeieieiraeaaaaaaens 2

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

31



April 2010

I 200 Structure And Frame

204.1 605452 Structure And Frame 2P/300 F

-

NI

G

ATEREX BRAND

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

32



April 2010

200 Structure And Frame

Iltem Part No. Description Qty.
1 55.0904.0012 2P/300 F Aerial Work Platform
ASSEMDIY.....viiiiiii 1
55.0904.0013 2P/300 F Basket Assempbly............ 1
51.1301.3600 2P/300 F Handrail Assembly........... 2
4 01.0001.0252 Hex.Head Screw M8x16 UNI 5739
8.8 ZN..coooieiiii s 2
5 0100310055 Chamfered Washer D8 UNI 6592
ZNooiiiiiiiee s 2
54.0000.0148 2P/300 F Platform Pin..................... 2
09.0803.0296 Galvanized Spring Din 17223C....... 8
01.4032.0009 Reinforced Spring Washer D20
ZNoooiiiiiiieee s 8
9 0140010053 Hex.Head Screw M20x100 UNI 5737
8.8 7N 2
10 01.0023.0060 Self Locking Nut M20 UNI 7473
BSZN oo 12
11  51.1301.3500 Aerial Work Platform Machine
Attachment............ccoeeeeeeveciiinnninnns 1
12  01.0003.0941 Countersunk Socket Screw M8x70
UNI 5931 8.8 ZN.....ooeoevrrrieeeeennee. 4
13 0100310055 Chamfered Washer D8 UNI 6592
ZNoooeiiiiiiee s 8
14 0100230054 Self Locking Nut M8 UNI 7473 6
SZN i 4
15 0140010077 Hex.Head Screw M20x120 UNI 5737
8.8 7N 8

Ganie

204.1 605452 Structure And Frame 2P/300 F

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

33



I 200 Structure And Frame April 2010

205.1 605456 Structure And Frame 2P/300 RNE View 1

@) (& @ (s)
PARY

(TR fe
r 4 50
y
7

[
=l
% / I
’ﬁ:'H'H-H-kH-Iﬂy i e
Ve rersrreass &

! ; k2 N

Is NG i

i i et 3

‘ i é@ y B

| Hid
AN S B

N ﬂ%

S i

| i
‘ ‘// 1 gi% 1%

Genie
34 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010

200 Structure And Frame

Iltem Part No.

1  550904.0009

55.0904.0002
55,0904.0010

4 01.4001.0064

5 01.0031.0100

6  01.0023.0058

7  01.0001.0657

8  01.4032.0007

9 51.1301.3200
10  01.0003.0941

UNI 5931 8.8 ZN.....oeeveeeeeeeeeeeen, 4
11  01.0031.0055 Chamfered Washer D8 UNI 6592

ZN oo 4
12 01.0023.0054 Self Locking Nut M8 UNI 7473 6

SZN e 4

205.1 605456 Structure And Frame 2P/300 RNE View 1

Description Qty.
Aerial Work Platform Assembly RNE
2P/300 NeW TYPe.....cceeeeriiirieaeeenans 1
Fork Assembly REM 4400............... 1
Basket Assembly RNE 2P/300 New
TYPC e 1
Hex. Head Screw M16x180 UNI 5739
8.8 ZN..oiiiii e 2
Chamfered Washer D18 UNI 5714
ZN ettt 4
Self Locking Nut M16 UNI 7473 6
SZN i 2
Hex. Head Screw M16x80 UNI 5737
8.8 ZN..oiiiiiee e 4
Reinforced Spring Washer D16

ZN ottt 4
3P/200 Inlet Handrail....................... 2

Countersunk Socket Screw M8x70

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

35



April 2010

I 200 Structure And Frame

206.1 605457 Structure And Frame 2P/300 RNE View 2

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

36



April 2010 200 Structure And Frame |
206.1 605457 Structure And Frame 2P/300 RNE View 2
Iltem Part No. Description Qty.
1 51.1301.1200 Aerial Work Platform Machine
Attachment REM 4400 New Type.....1
2 5113011900 Weighing System Assembly REM
4400 New TYPE....cooevvvveviiiininininins 1
3 5502080029 Aerial Work Platform Sleeve Support
ASSEMDBIY ..o 4
4  51.1301.2000 Guide Shaft REM 4400 New Type....2
5 5401000068 Guide Bushing REM 4400 New
TYPC e 4
6 632959 Seeger Ring | 62 UNI 7437 Din
AT 8
7 0241020005 Cyl. Pin With Threaded Hole UNI-En
28735-10X60 A St..ooeeeereeiieeeiiieene 8
8 0100030262 Countersunk Socket Screw
MLOX60........eeeeiiieeniiieeiiiee e 16
9 0140320004 Reinforced Spring Washer D10 ZN
0442010......cccciieiieeeiire e 16
10 01.0003.0208 Countersunk Socket Screw M8x40
UNI 5931 8.8 ZN.....ocvvveviereeireeenee 4
11 0140320003 Reinforced Spring Washer D8 ZN
044208.......cooiieieiiieeeiiie e 4
12 5113012300 Special Screw REM 4400 New
TYPC e 1
13  01.0023.0060 Self Locking Nut M20 UNI 7473 6
SZN i 1
14 0140320009 Reinforced Spring Washer D20
ZN ottt 1
15 0100010356 Hex. Head Screw M10x30............... 4
16 0140320004 Reinforced Spring Washer D10 ZN
0442010.....ccciieeiiieeeeiee e 4
17 5109018500 Spring Set Case REM 4400 New
TYPC 1
18 5401000069 Spacer REM 4400 New Type........... 1
19 09.0803.0288 Belleville Washers UNI 8737-C80
GIr2-50CIVA4.....oevviiiiiiiiiiiiiiiieeeee, 15
20 5113012200 Shaft Stop REM 4400 New Type.....1
21 5113012100 Shaft REM 4400 New Type.............. 1
22 5401000068 Guide Bushing REM 4400 New
TYPC. oo 1
23  09.0803.0289 Protection Cap VC-1875-16............. 1
24 0908030293 Veolene Seal K-600 Grey................ 4
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

37



I 200 Structure And Frame April 2010

207.1 605458 Structure And Frame 2P/300 RNE View 3

Genie
38 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 200 Structure And Frame |
207.1 605458 Structure And Frame 2P/300 RNE View 3
Iltem Part No. Description Qty.
1 5108073500 Hook Assembly REM 4400 New
TYPC oo 1
2 5108073600 Middle Lattice REM 4400 New
TYPC e 1
3 5400000134 Lower Rotation Pin REM 4400 New
TYPC e 2
4 0140220002 Self Locking Ring Nut Guk
M3B5XL.5. i 2
5 693945 Giro Lift Basket Rotation Control Rod
3513 1
6 693946 Giro Lift Basket Rotation Transfer Rod
3513 i 1
7 5108073700 Guide Shaft Support REM 4400 New
TYPC. oo 4
693949 Rotatory Basket Rod Pin................. 2
693950 Rotatory Basket Cylinder Spacers....2
10 01.0001.0258 Hex.Head Screw M8x35 UNI 5739
8.8 ZN..oiiiiiiee e 2
11 01.0031.0055 Chamfered Washer D8 UNI 6592
ZN ettt 2
12 0212000040 Snap RiNG.....cccccoermereininirenieeenieeens 2
13 903658 Seeger RiNng E 55.....cooiiiiiiiiis 1
14 902671 Countersunk Socket Screw
M10x1,5x40 UNI 5931 8.8 ZIN......16
15 0241020005 Cyl. Pin With Threaded Hole UNI-EN
28735-10X60 A St...cccveeviiiiiieieeennee, 8
16 636551 Bushing Gly-Pg 556040-F............... 1
17 693951 Rotatory Basket Rod Spacer Ring....1
18  09.0801.0000 Bushing Gly-Pg 404440-F SKF....... 1
19 693952 Rotatory Basket Rod Spacer Ring....1
20 0908010002 Bushing Gly-Pg 303440-F SKF....... 1

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

39



April 2010

I 200 Structure And Frame

208.1 605462 Strcture And Frame 2P/500 REM4400 View 1

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

40



April 2010 200 Structure And Frame |
208.1 605462 Strcture And Frame 2P/500 REM4400 View 1
Item Part No. Description Qty. | Item Part No. Description Qty.
1 5509040001 REM 4400 Aerial Work Platform 28 0140030002 Countersunk Socket Screw 8x45 UNI
Preassembly.........ccccooiiiiiinnniinnnn. 1 5931 8.8 ZN..ooviiiiiiiiiieiieieeee 16
2 5113011400 REM 4400 Basket Structure New 29 0140320003 Reinforced Spring Washer D8 ZN
TYPC e 1 044108......ccocviiiiiiiiieiin e 16
3 5113011600 REM 4400 Moving Plane Structure 30 51.0807.4300 Moving Plane Grill Stop................... 4
NEW TYPE...ooviviiiinisininins 2 31 510807.6200 Moving Plane Grill Support Fe360....4
4 5113011800 Inlet Sleeve REM 4400 New Type....2 32 5400000135 Dragging Wheel Pin REM 4400 New
5 01.0003.0941 Countersunk Socket Screw M8x70 TY P ittt 4
UNI'S93L 8.8 ZN..ovvvsvrsvessvrn 4 | 33 5108074400 Moving Plane Grill REM 4400.........2
6 0100310055 Chamfered Washer D8 UNI 6592 34 0100230054 Self Locking Nut M8 UNI 7473 6 SZN
ZN ittt 8 03700825, . 16
7 01.0023.0054 Self Locking Nut M8 UNI 7473 6 SZN
03700825.......cccueeiieiiienieenieeniee e 4
54.0000.0136 Pin REM 4400 New Type................. 8
54.0100.0071 Sliding Wheel Spacer REM 4400 New
TYPC e 16
10 906604 Seeger Ring | 30 UNI 7437............. 8
11 0341520003 Roller Bearing Na4903-2rs SKF......8
12 5405000026 Hydraulic Derrick Sliding Wheel
4000/900........ceemeeiiieiee e 8
13 0100310100 Chamfered Washer D18 UNI 5714
ZN it 8
14 0241260007 Seger Ring Est. D.17 UNI 7135....... 8
15 51.0807.3900 Lower Stop REM 4400 New Type.....8
16 0140320003 Reinforced Spring Washer D8 ZN
044108......ccooiieiiiiiieeniieieseenee s 32
17 0100030205 Countersunk Socket Screw M8x25
UNI 5931 8.8 ZN.....ccovvvriiriinnn 16
18 0241020008 Flexible Split Pin.......cccccovieiieennenne 4
19  01.00230058 Self Locking Nut M16 UNI 7473 6
SZN it 4
20 0100310059 Chamfered Washer D16 UNI 6592
ZN.iiiiiiie 4
21 0341520004 Ball Bearing SKF 6003-2z............... 8
22 5405000025 Hydraulic Derrick Dragging Wheel
4000/900........ceemeeririenieerre e 4
23  540100.0070 Dragging Wheel Spacer REM 4400
New TYpe.....cccccviiiiiiiiiiiiiiiccn 8
24 5113011700 Sliding Rail REM 4400 New Type.....8
25 51.0807.4000 Upper Stop REM 4400 New Type.....8
26 0140410011 Grubscrew Es. M6x10 UNI
5923-6G....cciiiiiiiiiienie e 16
27 0241020006 Flexible Spiral Split Spin 6x28 UNI
28748-A-St..eeiiiiiieeeeeeee 8
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

41



April 2010

I 200 Structure And Frame

209.1 605463 Strcture And Frame 2P/500 REM 4400 View 2

NN .
NN \ A
i o \
. N\

L1 L0000

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

42



April 2010

200 Structure And Frame

209.1 605463 Strcture And Frame 2P/500 REM 4400 View 2

Iltem Part No. Description Qty.
1 5509040002 Fork Assembly REM 4400 New
TYPC oo 1
2 550904.0003 Basket Assembly REM 4400/ REM
4400 AU....oviiiiiieiieeeee e 1
3 014001.0064 Hex.Head Screw M16x180 UNI 5739
8.8 ZN..ooiiiii e 4
4 0100310100 Chamfered Washer D18 UNI 5714
4 SRS 4
5 01.0023.0058 Self Locking Nut M16 UNI 7473 6
SZN i 2
01.0001.0653 Hex. Head Screw..........ccccveeeveeneee. 2
01.4032.0007 Reinforced Spring Washer D16
ZN ittt 2
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

43



April 2010

I 200 Structure And Frame

210.1 605464 Strcture And Frame 2P/500 REM4400 View 3

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

a4



April 2010

200 Structure And Frame

Iltem

10

11

12

13

14
15

16

17

18
19

20

21
22

23

24

Part No.

51.1301.1200

51.1301.1900

55,0208.0029

51.1301.2000

54.0100.0068

632959

02.4102.0005

01.0003.0262

01.4032.0004

01.0003.0208

01.4032.0003

51.1301.2300

01.0023.0060

01.4032.0009
01.0001.0356

01.4032.0004

51.0901.8500

54.0100.0069
09.0803.0288

51.1301.2200

51.1301.2100
54.0100.0068

09.0803.0289

09.0803.0293

210.1 605464 Strcture And Frame 2P/500 REM4400 View 3

Description Qty.
Aerial Platform - Machine Fitting REM
4400, New Type......ooovveiiiiiiiiiiees 1
Weighing System Assembly REM
4400, New TYPe......ooovvvviiinininininnnns 1
Aerial Platform Coupling Bearing
ASSEMDBIY ..o 4
Guide Shaft REM 4400, New

TYPC. o 2
Guide Bushing REM 4400, New
TYPE e 4
Seeger Ring |1 62 UNI 7437 DIN

AT2.iiii e 8
Cylindrical Threaded Pin UNI-EN
28735-10X60 A ST...ooevviiiieieeenneen 8
Screw TCEI M10X60 UNI 5931 8.8
ZN .ot 16
Reinforced Spring Washer D8 ZN
0441010 ..cciiiiiiiiiiieenie e 16
Screw TCEI M8X40 UNI 5931 8.8
ZN it 7
Reinforced Spring Washer D8 ZN
044108......ccoviirieiiiiieesee e 7
Special Screw REM 4400, New

TYPC e 1
Self-locking Nut M20 UNI 7473
BSZN.coiiiiiiieie e 1

Reinforced Spring Washer D 8........ 1
Screw TE M10X30 UNI 5739 8.8

ZN ittt 4
Reinforced Spring Washer D 8 ZN
0441010....ccciiiiieiiiiieeneeeeeee e 4
Spring Block Protection REM 4400,
New TYpe.....ooovviviiiiiieeeeeeien 1
Spacer REM4400, New Type........... 1
Spring Washers UNI 8737-C80
GR2-50CRVA.......ccovviiiiiiiiiieeniis 15
Shaft Stoke Stop REM 4400 , New
TYPC.ooviiiieiiiie 1
Shaft REM 4400, New Type............. 1
Guide Bushing REM 4400, New
TYPC. oo 1
Protection Cap VC-1875-16
(CAPLUGS)......cooveeeeeeeeeeeeeeerererennans 1

Grey Multiethylene Gasket K-600.....1

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

45



I 200 Structure And Frame April 2010

211.1 605465 Structre And Frame 2P/500 REM4400 View 4

Genie
46 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010

200 Structure And Frame

Iltem

10

11

12
13
14

15

16

17
18

19
20

21

Part No.

51.0807.3500

51.0807.3600

54.0000.0134

01.4022.0022
693945

693946

51.0807.3700

693949

693950
01.0001.0258

01.0031.0055

02.1200.0040
903658
902671

01.0031.0055

02.4102.0005

636551
693951

09.0801.0000
693952

09.0801.0002

211.1 605465 Structre And Frame 2P/500 REM4400 View 4

Description Qty.
Hook Assembly REM 4400, New
TYPC oo 1
Middle Frame REM 4400, New

TYPC e 1
Lower Turning Pin REM 4400, New
TYPC e 2
Self-locknut..........ccooceeiiiiiiiiiiiiiees 2
Turning Basket Drive Connecting Rod
LIFT 3513 1
Turning Basket Return Connecting
Rod LIFT 3513.....cccceviieiiieeeiieeee 1
Guide Shaft Bearing REM 4400, New
TYPC oo 4

Turning Basket - Cylinder Spacers...1
Screw TE M8X35 UNI 5739 8.8

ZN it 2
Chamfered Washer D8 UNI 6592

ZN. i 2
Seeger RiNG.....ccoooveeeniiienieeeiieee 2
Seeger RiNg E55.......ooeiiiiiiieiiinns 1
Screw TCEI M10x1,5x40 UNI 5931
8.8 ZIN...coiiiiiiiieien e 16
Chamfered Washer D8 UNI 6592

ZN it 16
Cylindrical Threaded Pin UNI-EN
28735-10X60 A ST...ooevvririeieennneen 8
Bushing GLY-PG 556040-F.............. 1
Turning Basket - Cylinder Spacer
RiING. e 1

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

47



April 2010

I 200 Structure And Frame

.

7
7
/,
&

212.1 605475 Structure And Frame 2P/800 REM5500

Genie

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

48



April 2010

200 Structure And Frame

212.1 605475 Structure And Frame 2P/800 REM5500

Iltem Part No. Description Qty.
1 5113006000 Basket Fitting.......cccccocvveeeeriicirinnannne 1
2 695862 Fixed Platform........ccccccevieeiinninnn. 1
3 695865 Central Platform.........ccccooeieneennnns 1
4 628925 BUSNING......ceiiiiiiiiii 4
5 695871 Pin. e 2
6  020117.0101 LUbricatOr......ccococuviereeeiiiieeeesieveene 2
7 693948 SPACET .o 2
8 0140220002 RING NUL......coiiuiieiiiiiniiieiiiiee e 2
9 695875 Fixed Link BlocK........cccccccvveviiveennee. 8

10  014006.0001 SCIrEW......eeveeeeeeiririraaaaaaanaearaaananienes 16
11 695863 Right Movable Platform................... 1
12 695866 Side Platform........cccceeevveveiveeiiiennns 2
13 695876 Link BIOCK......cceiiieeiiiiieiieeeiice e 8
14 01.0003.0164 SCIEW......ccceiiirrrrreeiiiririeeenaiiireeeanns 8
15 695864 Left Movable Platform...................... 1
16 0100010353 SCIrEW......eeveeeeeriririreeaeaaaaaeanananaannes 12
17 0100310056 Washer.......cccccoeiiiuireninienniieeiinennn 12
18 0100320055 Elstic Washer..........cccueveeeiiivinnennn. 12
19 635620 Water Level......c.ccoooiviiiiiiiiiens 1
20  01.4006.0009 SCIEW.......ceevieririrrrieeeriirereeesanieneeees 2
21 Access Bar........ccoooiiiiiiiiis 1
22 SCIEW..coeeeiiieeieieeee e 1
23 NUL e 1

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

Ganie

49



April 2010

I 200 Structure And Frame

213.1 605491 Strcture And Frame 3P/1000RNE

, /a

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

50



April 2010

200 Structure And Frame

213.1 605491 Strcture And Frame 3P/1000RNE

Iltem Part No. Description Qty.
1 694722 BasKet.......ooieeeiiiee e 1
2 511300.7000 Fitting Basket.........cccccevvvveeeeeiinnnnn. 1
3 0946100016 Gas SPriNg.......cccecvveermrreerireeeniineenns 1
4 635620 Water Level......c.ccoveeiiiiiiiiis 1
5 0140060009 SCIreW......cceveeeiiirrrieeeriiinreeeeenireees 2
6  09.0801.0000 BUShING......cccovieiriiiiniiieiiieeeniieee 5
7 0140220002 RiNG NUL.....oooiiiiieiiieeeiiie e 2
8 693948 SPACET .. ittt 2
9 694729 PiN e 2

10 Washer.......cocoiiiiiiieeeee 2
11  09.0801.0002 Bushing........cccocoveiiiiiiiiireeniiiieneeenn, 1
12 0100310055 Washer......ccooooeiiiiiiieeeeiiiiieee e 4
13 01.0001.0258 SCrEW......cciuvreerereerneeeeanereeenneeeesaeeans 4
14 693950 SPACET . it 2
15 693944 CyliNder.....cocvveiiieeeee 1
16 635964 Gasket Set.....cccveviiiiiiiieieeee 1
17 0201200040 Ring Elastic........cccccevvvvverieeiiiiienenn 2
18 693949 PN 2
19 693951 SPACET ... 1
20 903658 Ring ElastiC........ccccceeeevviiiieee e, 2
21 693945 Connecting RoOd.........ccocvvviveeiiieenns 1
22 636551 BUSNING.....ooeiiiiiiiei 2
23 693946 Connecting Rod........cccccovvvvieneeeins 1
24 693952 SPACET i 1
25 SCIEW...oeiiiiiieieieeee e 2
26 NUL. e 2

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

51



I 300 Hydraulical Part April 2010

301.1 605338 Hydraulic Line 2P/200 RNE

Genie
52 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010

300 Hydraulical Part

Iltem Part No. Description Qty.
1 637782 Hand-Pump.......cccccoiini. 1
2 638115 Flexible HOSE........cccocvvviiiiieiiicce 2
3 04.0600.0029 Pipe Fitting.......ccccovrerimreirrieeniieennns 4
4 06.0442.0102 Copper Washer..........ccccevcvieieennnnns 4
5 636853 ValVe....ooiiiiiiiiii e 1
6 014019.0003 NUL...ciiiriiiiiiieniie e e e 1
7 014001.0054 SCIEW......cceeeeuuieninrnenrnreeeeeeeireeaaaaaaans 1
8 5400010026 PiN..ccciciiiiiiiiiiiiiiiiiieeeiiee e 1
9 09.08020006 Load Cell......cccocveerivirneienirieiieniene 1
10 10.0023.0051 NUL.eceiiuieerieeeeriieeeniieeesieeeeeeeeeseieeens 4
11 0201200030 Snap RiNG......ccoccveeviiiiiereeeiiiiiieeen 1
12 0140190003 SCIrEW......uurererereeieiriiaeaaaaanaeasaeannannanes 4
13 695438 SUPPOIt...cooeieie e 1
14 0LO00LIAT6 SCrEW.....cciivierrieeerireeeiineesnieeeesineeens 4
15 0100310055 Washer......ccoooooeiiiiiiiiiieiiiiieee e 4
16 01.0023.0055 NUL.ccoiiivrerieereriieeesiieeerieeeeieeeeseieeens 4
17 Clamp..cceeeece e 1
18 O Ring Seal......cccoevvviiiiiieeeieee 2

Genie

301.1 605338 Hydraulic Line 2P/200 RNE

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

53



I 300 Hydraulical Part April 2010

302.1 605450 Hydraulic Line 2P/200 REM4400

Genie
54 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 300 Hydraulical Part |

302.1 605450 Hydraulic Line 2P/200 REM4400

Iltem Part No. Description Qty.
1 637782 Hand-Pump.......cccccoiini. 1
2 636853 ValVe....oiiiiiiiiiii e 1
3 638115 Flexible Hose........ccccoovviiiiiecie 2
4 04.0600.0029 Pipe FittiNg......ccceerruvriereeiiiiieneannnes 4
5 0604420102 Copper Washer..........cccecvvvveeivinnnn. 1
6 09.08020006 Load Cell.......cocververneerrieniinnieenn 1
7 5400010026 PiN..cccocceeiiiiieiiiee e 1
8 0140030011 SCIrEW.....cccvvveeeiiirieireerainrreeeeenieneees 4
9  01.0001.0100 WaSher........ccccuuveeeeiiiiiieeeesiiiieeeeene 4
10  01.0023.0051 StOp NUL...cooieeriiireiiieeesiieeeieee e 4
11 014001.0054 SCIEW......eceeiiivrmrreeiiinireeeenarinneeeennns 1
12 01.4019.0003 NULueieiirrirrereerieeeesiieeeseeeeseeeessneeens 1
13 0201200030 Shap RiNG......cccceeeiiiiiiieieeeiiiieeenn 1
14 695438 SUPPOIt...ccoeieiiieciiiereree e 1
15 Clamp...coeeeeeee e 1
16 O Ring Seal........oocuveieiiiiiiiiieees 2
17  0LO00LIAT6 SCrEW.....cciiveeeiireerireeenireesnieeeesineeens 4
18 0100310056 Washer.......ccocooiiiiiiieieiiiiiiieee e 8
19 01.0023.0055 NUL.ccciiiereeieeeeiiieeeniieeesieeeeieeeeseieeens 4

Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 55



300 Hydraulical Part April 2010

303.1 605459 Hydraulic Line 2P/300 RNE

Ganie

56

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010 300 Hydraulical Part |
303.1 605459 Hydraulic Line 2P/300 RNE
Iltem Part No. Description Qty.
693944 Rotatory Basket Rotation Cylinder...1
636853 Hydraul. ltercam. Stop Valve
VodI-F-Cc-38trsp4 Pg
04.4239.0030......ccc0tiiviemriririenieenne 1
3 0201170101 Straight Grease Nipple G 1/8 Item No.
B2 2
4  04.0600.0029 Nipple 3/8 x 3/8 Bsp Gigo6.............. 5
06.0442.0102 Copper Washer Jc 17 Sp.2.............. 6
04.0602.0200 Pipe Bsp R 2 x 3/8 Lg 2600 Fd
FOO ..ttt 2
04.0602.0066 Pipe BSP R 2x 3/8 Lg 1600 F90......2
04.4239.0032 Check Valve Oleostar Vuc 38 Pa
0.5, e 1
9 0442360056 TECNORD Proportional Direct.
Elect./Hydr. Group..........cccceevveennnee. 1
10 014003.0028 Countersunk Socket Screw M6x80
UNI 59318.8 ZN.....ocvveviieiiieieennneen 2
11 0442270016 Rubberized Clamp D.60 Hole
D.10.5. i 1
12 0442100007 Male Quick Coupling 1/2................. 1
13 0442100008 Female Quick Coupling 1/2............. 1
14  04.0600.0209 Nipple 3/8 x 3/8 BSPP Hole 0.5
Special Operation............cccveveeeenns 1
15 04.0600.0000 Nipple 1/2 x 3/8 BSP.........ccccceeruerne 2
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

57



April 2010

300 Hydraulical Part

304.1 605466 Hydraulic Line 2P/500 REM4400

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

58



April 2010 300 Hydraulical Part |
304.1 605466 Hydraulic Line 2P/500 REM4400
Iltem Part No. Description Qty.
693944 Basket Turning Cylinder................... 1
636853 VODL-F-CC-38TRSP4 PG Lock
Valve, 04.4239.0030 Hydraulic
Exchange.........cccovoeviiiiiiienececiin, 1
3 0201170101 G 1/8 ART. 32 Straight Lubricator.....2
4 0406000029 3/8 x 3/8 BSP GIGO6 Nipple........... 5
5 0604420102 JC 17 SP.2 Copper Washer............. 6
6 04.06020200 BSP R 2 x 3/8 LG 2600 FD F90
Pipe i 2
7 04.06020066 BSP R 2 x 3/8 LG 1600 F90 F90
Pipe. 2
8 04.4239.0032 OLEOSTAR VUC 38 PA 0.5 Retaining
ValVe....coooiiiei 1
9 0442360056 Electrical Hydraulic Unit, Proportional
Orientation TECNORD.................... 1
10 0140030028 Screw TCEI M6x80 UNI 5931 8.8
ZN it 2
11 0442270016 Rubber Clamp D.60 Hole D.10,5.....2
12 0442100007 1/2 Male Quick Coupling................. 1
13 0442100008 1/2 Female Quick Coupling............. 1
14  04.0600.0209 3/8 Nipple X 3/8 BSPP 0.5 Hole,
Special Execution............cccveveeeenns 1
15 04.0600.0000 1/2 Nipple x 3/8 BSP.........ccccoeerunne 2
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

59



I 300 Hydraulical Part April 2010

305.1 605489 Hydraulic Line 2P/800 REM5500

Genie
60 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010

300 Hydraulical Part

305.1 605489 Hydraulic Line 2P/800 REM5500

Iltem Part No. Description Qty.
1 0201200030 Elastic RiNG......ccccoeeeiiiiieiieiiiiieeenne 1
2 636853 ValVe....oiiiiiiiiiii e 1
3 695873 Cylinder.....cocvveiiiiiieeee e 2
4 695874 Pin. 4
5 900132 Elastic RiNg........cccccveevviiiiieeeciie, 4
6 0442390002 ValVe......cooceoivveeeeiii e 2
7 639915 PUMP..c 1
8  01.0001.1476 SCIrEW......c.evvveeeiiirieieeeraiireeeeeenieneees 4
9 0100310056 WasSher........cccuveeeeiiiiiieeeeiiiiieeeeene 8
10 01.0023.0055 NUL.cceiiiireeieireriieeaniieeesieeeeeeeeeseieeens 4
11  04.0600.0029 CONNECION......evveeieiiiiiiieeeiiiiiieeeeeas 8
12 0604420102 Copper Washer..........cccocvevvvvennnne 12
13 0406020032 Flexible Tube.......ccccoiiieiiiiiiiiinnenn 4
14 04.0600.0028 CONNECION.......evvvieiiiiiiieeeiiiiiieeeees 8
15 06.04420101 Copper Washer.........cccccovevcveennnenn. 8
16 0406020422 Flexible Tube.......ccccoiiieiiinniiiienenn. 4
17 633083 Gasket Set.....ccccovvieiiiiiiiiieee 2
18 695872 CyliNder.....cocvveiiiieieeee e 1
19 635964 Gasket Set.....cccveiieiiiiiieieeeee 1
20 629969 Flexible Tube.........ccoocveiiiieeiiiice 4
21  04.0601.0011 CONNECION.....uuvurrrriiiiiieieiraeaaaeeaaaaenn 4
22 CONNECHOr ... 4
23 CONNECTON....ceeiiiiiiiiece e 2
24 CONNECTON ... 2
25 Copper Tube........ocoveeiiiiis 2
26 01.4019.0003 NUL..tiiriueeeiiiriersiieeenieeesireesnieeeesieeens 1
27  014001.0054 SCIEW.....cceeeecuuuuninrrenereeeeeeeeeraeaaaaaaaans 1
28 5400010026 PiN...cccceiiiiiiiiiieeiiiee e 1
29  09.0802.0007 Loading Cell.......ccvvvveeviiirirneeiiiinn. 1
30  0L4003.0011 SCIEW.....cceeeeiuuunrinererereeeeeeeeeraeaaaaaaens 4
31 0140190003 Elastic RiNG........ccccceverinuiieeeeeniiinene. 1
32 0201200030 Elastic RiNg........ccccceveeiiiuirieeeeiiiinnnn. 1
33 695438 Bearing.....c.ccocvvveeiiieeene e 1
34 639916 SWItCH ..o 1
35 OR Gasket.....cc.ccoeevvvieeeiiiiiieiee s 2

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

61



April 2010

‘ 306.1 605492 Hydraulic Line 3P/1000 RNE

I 300 Hydraulical Part

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

62



April 2010

300 Hydraulical Part

306.1 605492 Hydraulic Line 3P/1000 RNE

Iltem Part No. Description Qty.
1 637782 Hand PUMpP.......ccooeeiiiiee, 1
2 638115 Flexible Tub€.........ccovcviiiiiiieiicee 2
3 04.0600.0029 CONNECION......uuvrvrrriiiiieieieiiaeeeeaeeaeenn 4
4 06.0442.0102 Copper Washer..........ccccevcvieieennnnns 4
5 636853 ValVe....ooiiiiiiiiii e 1
6 014019.0003 NUL...ciiiriiiiiiieniie e e e 1
7 014001.0054 SCIEW......cceeeeuuieninrnenrnreeeeeeeireeaaaaaaans 1
8 5400010026 PiN..ccciciiiiiiiiiiiiiiiiiieeeiiee e 1
9 09.08020006 Loading Cell.........ccoevvvveirreeeniieenns 1
10 01.0023.0051 NUL.eeeiitrreeiiereriieeeniieeesieeeenieeeeseieeens 4
11 0201200030 Ring Elastic........cccccoevvvierieiiiiiinnenn 1
12 0140190003 SCIrEW......uurererereeieiriiaeaaaaanaeasaeannannanes 4
13 695438 Bearing.....ccccoeuueeeieiiiiiiiee e 1
14 OR Gasket......ccceovuveeriiiiiiiieeiiieee 2
15 Clamp...coeeeeeee e 1
16 0100011476 SCrEW.....cccieeeeiieeerieeeaieeeenneeeesnaeeans 4
17 0100310056 WaSher.......cccooueeiiveiiniiiieniieeciieennn 8
18 0100230055 NUL....oiiiiiiieiieiiie e 4

Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

63



April 2010

I 400 Electrical Part

401.1 605453 Power Line Without Reel 2P/300 F

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

64



April 2010 400 Electrical Part |
401.1 605453 Power Line Without Reel 2P/300 F
Iltem Part No. Description Qty.
1 5506020281 Ciam Wiring Iltem No. 0a020057......1
2 56.0007.0010 Cable Gland Inlet Port..................... 2
3 5600130027 Mbplhl13rll Limit Microswitch........ 3
4 014003.0016 Countersunk Socket Screw M5x50
UNI5931 12.9 ZN...vvvevveeveeeeeeeeene. 12
5 0100310054 Chamfered Washer D6 UNI 6592
ZN.ooiiiii s 12
6 0100230052 Self Locking Nut M5 UNI 7473 6
N 12
56.0007.0014 Clip FH-23....ccociiiiieeeieeeeee e 1
56.0007.0014 Clip FH-17..ccciiiiiiiiieeiiiieeee e 4
56.0002.0020 24 Pin Mobile Case lime.................. 2
10 56.00020024 24 Pin Socket Body+T........cccccue.e... 1
11  01.0003.0155 Countersunk Socket Screw M6x20
UNI 5931 8.8 ZN.....vvvvvvevvreeeeenennn. 11
12 5108095500 Pushbutton Strip Attachment Middle
Plate 3B6.........ccceeeeeieieeeiieeen. 1
13 01.0001.0402 Hex.Head Screw M12x45 UNI 5737
8.8 ZN..coooiiiiiis 2
14  01.0031.0057 Chamfered Washer D12 UNI 6592
ZN oo 2
15 01.0023.0056 Self Locking Nut M12 UNI 7473
SZN e 2
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

65



I 400 Electrical Part April 2010

402.1 605454 Power Line With Reel 2P/300 F

Genie
66 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 400 Electrical Part |
402.1 605454 Power Line With Reel 2P/300 F

Iltem Part No. Description Qty.
55.0602.0289 Telelift Basket Wiring.........c...couveee. 1
56.0013.0027 MBP1h13rll Limit Microswitch....... 3
01.4003.0016 Countersunk Soket Screw M5x50 UNI
593112.9 ZN...ccooeivieeeciie e 12

4 0100310054 Chamfered Washer D6 UNI 6592
ZN ittt 4

5 0100230052 Self Locking Nut M5 UNI 7473 6
SZN i 4
56.0007.0013 Clip FH-17....ccccovviiiiieeiieeeiiee e 4
01.0003.0155 Countersunk Socket Screw 6x20 UNI
5931 8.8 ZN...eeeviiiiieeiie e 5
56.0007.0010 Cable Gland Inlet Port..................... 4
56.0007.0001 Cable Gland Inlet Port..................... 1
10 56.00020020 24 Pin Mobile Case lime.................. 4
11  56.00020135 24 Pin Socket Body............cccvvveeenn. 2
12 5600230010 1779 Zeca Ip65 Reel..........ceeevnneee. 1
13  56.0024.0013 TECNORD Pushbutton Strip........... 1
14 5108101600 Cowl Attachment Bracket................ 1
15 5108103300 TECNORD Pushbutton Strip Bracket
For Aerial Work Platform................. 2
16  01.0019.0104 Nut M8 UNI 8888 6 SZN.................. 6
17 0100010055 Spring Washer D16 UNI 1751 ZN....6

18 01.0001.0010 Hex.Head Screw M 8x20 UNI 5739

8.8 ZN..oiiiii e 2
19 01.00320054 Spring Washer D8 UNI 1751 ZN.....4

20 01.0001.0038 Self Locking Nut M8 UNI 7473 6
SZN i 4
21 5600020024 24 Pin Socket Body+T.........ccevenneee. 2
22 5600000049 Cable 16x1 HO5vv-F 1779.030........ 1

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

67



400 Electrical Part April 2010

403.1 605460 Power Line Without Reel 2P/300 RNE

{(

R

AR |

Genie
68 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 400 Electrical Part |
403.1 605460 Power Line Without Reel 2P/300 RNE
Iltem Part No. Description Qty.
1 5506020281 Ciam Wiring Item No 0a020057 Gyro
Aerial Work Platform...........c.ccccooee 1
56.0013.0037 MiCrosSwWitCh..........coceveviiiiiiiieiiieene 2
01.4003.0016 Countersunk Socket Screw M5x50
UNI 5931 12.9 ZN...ccoveevvieeeiieeene 8
4 0100310054 Chamfered Washer D6 UNI 6592
4 PSR 16
5 0100230052 Self Locking Nut M5 UNI 7473 6
SZN i 8
6 0100230052 Self Locking Nut M5 UNI 7473 6
SZN i 6
7  56.0021.0063 Clio-Ae/00 3B6 UNIt Amplif. And Gyro
Aerial Work Platform Setting............ 1
0140320001 Reinforced Spring Washer D5 ZN....6
625930 Screw TE M5x0.8x50 UNI 5739 8.8
4 | TSRS 6
10 09.0802.0021 Double 2.5 T Load Cell Y11
Fcm3t0025 3b6 Aerial Work
Platform......oooeiiiiee 1
11  56.0007.0010 Cable Gland Gw 134108 Ciam........ 2
12 5108095500 Pushbutton Strip Attachment Middle
Plate 3B6.......ccoocveieeeiiiiiieeeee e 1
13  014006.0010 Hex. Socket Countersunk Head Cap
Screw M8x30 UNI 5933 10.9 ZN.....2
14 0100010252 Hex.Head Screw M8x16 UNI 5739
8.8 ZN..iiiiiiiii 2
15 0100230054 Self Locking Nut M8 UNI 7473 6 SZN
03700825........eeveiiieeeiiriesieeesiieennes 2
16  56.00020020 24 PIN Movable CASE ILME ITEM
NO. CHO 24L.....coeeiiieiiieeeiieeee 2
17  56.00020135 24 Pin Socket Body 125300 Ciam....1
18 56.00020024 24 Pin Socket Body+T Item No. Cnf24
HMe. . 1
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

69



April 2010

I 400 Electrical Part

404.1 605467 Power Line Without Reel 2P/500 REM4400

B \\VV\W\.@WW

5
|

A\
i

{ AT /
Y RO oR v ﬁl "
L5000
% [ @s&s
iy

9 L0

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

70



April 2010 400 Electrical Part |
404.1 605467 Power Line Without Reel 2P/500 REM4400
Iltem Part No. Description Qty.
1 5506020281 CIAM ART.0A020057 Cable, CIAM
GYRO Aerial Platform..................... 1
56.0007.0013 Clip FH-17....cccciiiiiiiieiiiieniieee 11
56.0013.0027 Micro Stroke End, MBP1H13R11
(MAC1) NAIS MATSUSHITA............ 2
4 0140030016 Screw TCEI M5X50 UNI 5931 12.9
ZN ittt 8
5 01.0031.0054 Self-breaking Nut M5 UNI 7473 6
SZN . 16
6 0100230052 Self-breaking Nut M5 UNI 7473 6
SZN i 8
56.0007.0012 Clip FH-12....ccccoiiiiiiiiiieeeeee e 2
01.0003.0155 Screw TCEI M6X20 UNI 5931 8.8 ZN
00840620........cccemureeeirieaniieeninenns 15
9 56.0007.0011 Clip FH-10.....cccceiiieeriireeiiireniieeene 2
10 56.0021.0063 Unit CLIO-AE/00 3B6, GYRO Aerial
Platform Amplification & Setting......1
11 0140320001 Reinforcing Elastic Washe D5 ZN.....6
12 625930 Screw TE M5x0,8x50 UNI 5739 8.8
4 | TSRS 6
13  (09.08020021 2.5T Double Loading Cell Y11
FCM3T0025 3B6 for Aerial
Platform......cccceveeeveeiiii, 1
14  56.0007.0010 Cable Gland GW 134108 CIAM......2
15 5108095500 Middle Plate, Control Button Panel
Fitting 3B6.......cccovviiiiiirieeeeecee 1
16  01.4006.0010 Screw TSPEI M8X30 UNI 5933 10.9
ZN ittt 2
17 0100010252 Screw TE M8X16 UNI57398.8Z....2
18 0100230054 Self-braking Nut M8 UNI 7473 6SZ
NO3700825......ccccuvveririreeiiieeneeee e 2
19 56.0024.0014 Control Button Panel 3B6
SK-CTRO07/11 GYRO 4518 4020.....1
20  56.0002.0020 24-Pole Movable Case, ILME
ART.CHO 24L......ccovvviiieieeeeeeieeenin, 2
21 5600020024 Interior 24-Pole Socket I+T
ART.CNF24 ILME.......cccceeveurernnnnn 1
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

71



April 2010

7\l\\‘=

®

405.1 605473 Power Line With Reel 2P/500 REM4400

I 400 Electrical Part

X

¢

0

XN 4
V%:

NEXANINS

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

72



April 2010 400 Electrical Part |
405.1 605473 Power Line With Reel 2P/500 REM4400
Item Part No. Description Qty. |Item Part No. Description Qty.
1 5506020289 Basket Cable TELELIFT 0A020860 26  56.0002.0024 Interior 24-Pole Socket+T ART.CNF24
CIAM. ... 1 ILME ... 2
56.0007.0013 Clip FH-23.....ccoiiiieieeeiiieee e 6 27 56.0000.0049 Cable 16X1 HO5VV-F 1779030....... 1
56.0013.0027 Micro Stoke End MBP1H13R11
(MAC1) NAIS MATSUSHITA............ 2
4 0140030016 Screw TCEI M5X50 UNI 5931 12.9
74 \ DR 8
5 01.0031.0054 Chmafered Washer D6 UNI 6592
ZN.ooiiiiii s 16
6 0100230052 Self-braking Nut M5 UNI 7473 6
SZN e 8
56.0007.0011 Clip FH-10.....ccccciiiiiereniieeniiee e 4
56.0007.0012 Clip FH-12....cccoiiiiieieeeiiieeee e 5
01.0003.0155 Screw TCEI M6X20 UNI 5931 8.8 ZN
00840620.......cccceeiurrireeeeiiriiereeeeenis 15
10 56.0016.0015 “EXCEL-2N/10"Unit (Double Channel
Amplification & Control) 3B6............ 1
11 0140320001 Reinforced Elastic Washer D5 ZN....6
12 625930 Screw TE M5x0,8x50 UNI 5739 8.8
4 |\ T 6
13  (09.08020021 2.5T Double Loading Cell Y11
FCM3T0025 3B6 Aerial Platform.....1
14  56.0007.0010 Cable Gland GW 134108 CIAM......4
15 56.00020020 24-Pole Movable Case, ILME
ART.CHO 24L.........coooveeeerinines 4
16  56.0002.0135 Interior 24-Pole Socket 125300
CIAM. ... 2
17 56.0023.0010 Cabel Reel 1779 ZECA IP65 16X1,5
16 Meter.......oovvviieeiieeeeeeeeen 1
18 56.0024.0018 Control Button Panel TECNORD
TELELIFT 22.0504.091 (with Basket
TUMNING) cee e 1
19 510810.1600 Casing Retaining Bracket TECNORD
TELELIFT ..o 1
20 51.0810.3300 Control Button Panel Bracket for Aerial
Platform TECNORD..........ccccccuunnn... 2
21 01.0019.0104 Nut M8 UNI 5588 6 SZN.................. 6
22 01.0001.0055 Elastic Washer D16 UNI 1751 ZN
WMAR 56 WURTH.........ccccvvvrrrrnnnens 6
23 01.0001.0010 Screw TE M8X20 UNI 5739 8.8 ZN
WMAR 11 WURTH........ccveveiieeennn 2
24  01.0032.0054 Elastic Washer D8 UNI 1751 ZN.....4
25 01.0001.0038 Self-braking Nut M8 UNI 7473 6 SZN
WMAR 39 WURTH........cccccvrrrrrrnnees 4
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

73



April 2010

406.1 605494 Power Line Without Reel With Danfoss And Excel

I 400 Electrical Part

/NN N
\\ \\\,

W

Genie

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

74



April 2010

400 Electrical Part

406.1 605494 Power Line Without Reel With Danfoss And Excel

Iltem Part No. Description Qty.
1 5506020102 Micro Switch Line.......ccccccoeviinnnnenn. 1
2 5506020106 Control Button Panel Line................ 1
3 56.0016.0015 Excel Unit........cccouiereeiiiiiieieesiiinnnn. 1
4 07.0703008L FUSE....c.ceeiiuireiiieeaiiieeeeiieeeneeeesieeens 2
5 56.00020020 CaASE....cccceeirereiiiriiiiiieaeiiieesninee e 2
6 56.00020024 INtEIIOr....cciiiiiiiiiiireeiiiiieieeeeiiieeeenn 1
7 56.0007.0002 Cable Gland...........ccccoeniiiieierniinnnen. 2
8  56.0002.0021 INtEriOr.....cciiueeeririeiiieeeririeenieee e 1
9  56.0007.0001 RiNG NUL......ccoviieeiiiiieiiireeiiieesiieeenns 2

Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

75



April 2010

407.1 605495 Power Line With Reel With Danfoss And Excel

I 400 Electrical Part

WA

\ 7/ \
=1/ \\\
G2 |
-5 Nc S 5 \ \
A A LTV
AV

Genie

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

76



April 2010

400 Electrical Part

407.1 605495 Power Line With Reel With Danfoss And Excel

Iltem Part No. Description Qty.
1 5506020102 Micro Switch Line.......ccccccoeviinnnnenn. 1
2 5506020015 Control Button Panel Line................ 1
3 56.0016.0015 Excel Unit........cccouiereeiiiiiieieesiiinnnn. 1
4 07.0703008L FUSE....c.ceeiiuireiiieeaiiieeeeiieeeneeeesieeens 2
5 56.00020020 CaASE....cccceeirereiiiriiiiiieaeiiieesninee e 2
6 56.00020024 INtEIIOr....cciiiiiiiiiiireeiiiiieieeeeiiieeeenn 1
7 56.0007.0002 Cable Gland...........ccccoeniiiieierniinnnen. 2
8  56.0002.0021 INtEriOr.....cciiueeeririeiiieeeririeenieee e 1
9  56.0007.0001 RiNG NUL......ccoviieeiiiiieiiireeiiieesiieeenns 2
10 5600230001 Cable Re€l.....ccccceevieereniirenireeienn 1

Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

77



400 Electrical Part April 2010

408.1 605547 Control Board 3B6 (GYRO or ER Machines)

Ganie

78

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010

400 Electrical Part

408.1 605547 Control Board 3B6 (GYRO or ER Machines)

Iltem Part No. Description Qty.
1 56.0016.0055 Switch Container Y6 SK-CTRM11
] = 1 T 1
2 0946180724 Front and Side Serigraph Kit SX X1
SK-CTRMI12A......ccooieinrrrrrrrrreeeees 1
3 56.0016.0057 Analogue Single Axle Joystick Y12
JC120-0005 3B6.........cceeeevnrnrninnnnns 3
4 07.0703.0658 Yellow Button 22mm | ZB4BA5
1] = 1 T, 2
5 0707030586 Button Head ZB4-BA1l
TELEMECANIQUE..........cccovvveeis 1
6 07.0703.0365 Button Head ZB4-BW33 SMRE....... 1
7 0707030359 Button Head ZB4-BA2 SMRE.......... 1
8 07.0703.0360 Selector Head ZB4-BG2 SMRE......1
9 56.0017.0026 12V Red LightL SL 12VLL/R 3B6...1
10 56.0017.0027 Emergency Button 22mm |
8LP2TB6644 3B6........cevvvvrrvrrrrnnnns 1
11  07.0703.0366 Interior Door CHI24LS SMRE.......... 1
12  56.0002.0190 Interior Connector ILME 24 C. M.P.
ME IL CNE24FS 3B6........cccoeeeee...... 1
13  07.0703.0183 NO Contact ZBE-101
TELEMECANIQUE..........ccceeeeens 6
14  07.0703.0660 NA Contact for Luminous Button |
ZB4BWOB31 3B6.........ccccccvvvrnrnnnnes 1
15 01.0001.0661 NC Contact........cccceeeeverneeeiiinneenennnn. 1
16  07.0703.0536 Control Button Panel Shroud
TECNORD..........o oo 1

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

79



I 400 Electrical Part April 2010

409.1 605548 Control Board Danfoss (GIROLIFT or R Machines)

Genie
80 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 400 Electrical Part |

409.1 605548 Control Board Danfoss (GIROLIFT or R Machines)

Iltem Part No. Description Qty.
1 56.0009.0008 BUZZETr......ccceeiiiiiiiiiiiiiiiiiiieieeeieees 1
2 07.07030356 CONLACT.......ccovrurrrrreriiiiieieeeiiireeeeenns 1
3 07.0703.0357 BaSIC......cuvvveeeiiiiiiieeeiiiiiieeeeeiieeeenns 4
4  07.0703.0358 Pushbutton Head.............ccceeveernnnne 1
5 07.07030359 Pushbutton Head..............ccceevuneenne 1
6 07.07030365 Pushbutton Head..............ccccevnnnee. 1
7  07.0703.0363 CONtACL.......uvvrrrreieiiiiiiiiieeeeeeaeaeeeenns 4
8 07.07030586 Pushbutton Head..............cceevuveenne 1
9  07.0703.0362 CONtACT......cuvrrrrriiiiiiiriiiiieeeeeaeaeieeenns 2
10 0707030360 Selector Head..........ccvveveeeriiieenennn. 1
11 0707030361 Red Light Head.............ccccovvvvnnnnnn. 1
12 5600020021 Plag...ccccoovreiruieeiiiireeiineesieeesnnneanns 1
13  56.0021.0035 Control BOX.......ccceeeeiiuvreereenniiieeeannn 1
14 0707030367 Sheetl.....ccccccviriiiiiiiiiiiiiie e 1
15 0707030366 CaASE...cceiiiiieeiiiaaiiiiiiiiiiiiiiiirieieeeees 1
16  56.0016.0008 Control Lever.........ccocveeeeeniiiieenennn. 3
17 0707030371 Control Box guard..........c.ccceeuvvenennnn 1

Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 81



I 400 Electrical Part April 2010

410.1 605549 Control Board Tecnord With 2 Joystick (EX Machines)

\ \,\ =5, ,//' .//
S

~
\\ .
~ N e ~
\.\\

N -

Genie
82 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 400 Electrical Part |
410.1 605549 Control Board Tecnord With 2 Joystick (EX Machines)
Iltem Part No. Description Qty.
1 0707410034 Joystick JPL M80 20.0102. 101
TECNORD......cco e 2
2 07.0741.0035 Emergency Button Unit 50.1402.203
BUCHER...ccccccciiiiii, 1
3 07.0741.0036 Interior NC Emergency Button
07.0741.0036 BUCHER.................. 1
4  07.0741.0037 12V Green Light DC 50.1601.004
BUCHER.......oo o, 1
5 07.0741.0038 12V Red Light 50.1601.003
BUCHER...ccccccciiiiii, 1
6  07.0741.0039 Controlled Button Unit 50.1402.202
BUCHER........c oo, 1
7 0707410040 Controlled Interior Button Unit
50.1410.103 BUCHER.............cc.... 1
8 07,0741,0011 Button Unit P9 50.1301.318
BUCHER...ccccccoiiiiiii, 2
9 07,0741,0041 VYellow Hood for P9 50.1301.307
BUCHER........cc o, 1
10 07,0741,0044 Green Hood for P9 TECNORD........ 1
11  07,0741,0045 Key Switch 50.1302.259
TECNORD.........ooiviiiieiiiiiiiiieieees 1
12 07,0741,0046 Interior INA+1NC 50.1310.064
TECNORD.......ce e, 1
13 07,0741,0047 Buzzer TECNORD.......ccccoceeiiireeennns 1
14  07,0741,0048 16-Pole Connector ILME PAN
TECNORD.........ooiviiiiiiiiiiiiiiiieees 1
15 07.0741.0049 16-Pole Interior LME TECNORD.....1
16  07.0703.0536 Control Button Panel Shroud
TECNORD.......coe i, 1
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

83



I 400 Electrical Part April 2010

411.1 605550 Control Board Tecnord With 3 Joystick (EX Machines)

Genie
84 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo0. 645036




April 2010 400 Electrical Part |
411.1 605550 Control Board Tecnord With 3 Joystick (EX Machines)
Iltem Part No. Description Qty.
1 0707410034 Joystick JPL M80 20.0102.101
TECNORD......cco e 2
2 07.0741.0035 Emergency Button Unit 50.1402.203
BUCHER...ccccccciiiiii, 1
3 07.0741.0036 Interior NC Emergency Button
07.0741.0036 BUCHER.................. 1
4  07.0741.0037 12V Green Light DC 50.1601.004
BUCHER.......oo o, 1
5 07.0741.0038 12V Red Light 50.1601.003
BUCHER...ccccccciiiiii, 1
6  07.0741.0039 Controlled Button Unit 50.1402.202
BUCHER........c oo, 1
7 0707410040 Controlled Interior Button Unit
50.1410.103 BUCHER.............cc.... 1
8 07,0741,0011 Button Unit P9 50.1301.318
BUCHER...ccccccoiiiiiii, 2
9 07,0741,0041 VYellow Hood for P9 50.1301.307
BUCHER........cc o, 1
10 07,0741,0044 Green Hood for P9 TECNORD........ 1
11  07,0741,0045 Key Switch 50.1302.259
TECNORD.........ooiviiiieiiiiiiiiieieees 1
12 07,0741,0046 Interior INA+1NC 50.1310.064
TECNORD.......ce e, 1
13 07,0741,0047 Buzzer TECNORD.......ccccoceeiiireeennns 1
14  07,0741,0048 16-Pole Connector ILME PAN
TECNORD.........ooiviiiiiiiiiiiiiiiieees 1
15 07.0741.0049 16-Pole Interior LME TECNORD.....1
16  07.0703.0536 Control Button Panel Shroud
TECNORD.......coe i, 1
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

85



I 400 Electrical Part April 2010

412.1 605551 Cable Reel Danfoss Control Board (Only Girolift 3514 or GTH3514R)




April 2010 400 Electrical Part

412.1 605551 Cable Reel Danfoss Control Board (Only Girolift 3514 or GTH3514R)

Iltem Part No. Description Qty.
1 0707070049 Roller Cable Guide Ouitlet................ 1
2 07.0707.0043 Fixing Flange..........cccccovvvvvreeniinnnnn. 1
3 07.0707.0046 SPriNG...cceeerreeeiirieiieeeenieeeniree s 2
4 07.0707.0044 COVEI..ccoiiiiiiiiiiiiieiieeeeeeeee e 1
5 07.0707.0045 Brush......ccccocoiiniiiiiiieiiiee e 6
6 07.0707.0048 Collector 1779.010 ZECA................ 1
7 07.0707.0047 Collector Box 1700.142 ZECA......... 1
8 07.0707.0042 Cable Gland 000.234 ZECA............ 1
9 01.0001.0402 Screw TE M12X45 UNI 5737 8.8

ZN ottt 5
10 0100310057 Chamfered Washer D12 UNI 6592
4 N R SRTR 5
11 0100230056 Self-braking Nut M12 UNI 7473 6
SZN i 5
12 51.0809.1000 Electrical Aerial Platform Roller
Bearing (2005).......c.ccccerireeenineinne. 1
Genie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

87



I April 2010

| Part Number Index

The Part Number Index is a numeric index of all part numbers included in this manual. The index shows what page(s) the part is used on.

Part Number Page Part Number Page Part Number Page Part Number Page
01.0001.0010 .. .67, 73 04.0602.0066 ... 09.4618.0149 ............ 25 56.0002.0190 ............ 79
01.0001.0038 .. .67, 73 04.0602.0200 . 09.4618.0163 .. 11,13 56.0007.0001 ... ..67,75,77
01.0001.0055 .. 04.0602.0422 .... 09.4618.0165 11, 13, 15, 23, 25 56.0007.0002 ............ 75,77
01.0001.0100 .. 04.4210.0007 .... 09.4618.0213 ............ 11, 13, 15, 17, 56.0007.0010 ............ 65, 67, 69, 71, 73
01.0001.0252 .. 04.4210.0008 . 19, 21, 23, 25 56.0007.0011 ... .71, 73
01.0001.0258 .. .29, 31, 39, 47,51 04.4227.0016 .... 09.4618.0219 ............ 15, 23 56.0007.0012 ............ 71,73
01.0001.0353 .. .49 04.4236.0056 ... 09.4618.0508 56.0007.0013 ............ 67,71, 73

01.0001.0356 .. 04.4239.0002 . 09.4618.0509 .. 56.0007.0014 ... .65
01.0001.0402 .. 04.4239.0032 .... 09.4618.0510 56.0009.0008 ............ 81
01.0001.0653 .. 06.0442.0101 .... 09.4618.0521 56.0013.0027 ............ 65, 67,71, 73
01.0001.0657 .. 06.0442.0102 .... 53, 55, 57, 59, 09.4618.0524 .. 56.0013.0037 ...

01.0001.0661 ..
01.0001.0905 ..
01.0001.1476 ..
01.0003.0155 ..
01.0003.0164 ..
01.0003.0205 ..
01.0003.0208 ..

56.0016.0008
56.0016.0015
56.0016.0055 ...
56.0016.0057
56.0017.0026
56.0017.0027 ...
56.0021.0035 ...

61, 63 09.4618.0527
83, 85 09.4618.0534
.83, 85 09.4618.0724 ..
83, 85 10.0023.0051
83, 85 51.0807.3500
.83, 85 51.0807.3600 ..
.83, 85 51.0807.3700 ..

07,0741,0011 ...
07,0741,0041 .
07,0741,0044 ...
07,0741,0045 ...
07,0741,0046 .
07,0741,0047 .

01.0003.0262 .. 07,0741,0048 . .83, 85 51.0807.3900 .. 56.0021.0063 ...
01.0003.0941 .. 07.0703.0081 . 51.0807.4000 .. 56.0023.0001 ...
01.0019.0104 .. 07.0703.0183 . 51.0807.4300 .. 56.0023.0010 ... .67, 73
01.0023.0051 .. 07.0703.0356 . 51.0807.4400 .. 56.0024.0013 ... .67

01.0023.0052 ..
01.0023.0054 ..

07.0703.0357 .
07.0703.0358 .

51.0807.6200 ..
51.0809.1000 ..

56.0024.0014 ...
56.0024.0018

01.0023.0055 .. 07.0703.0359 . 51.0809.5500 .. 625930 ...

01.0023.0056 .. 07.0703.0360 .... 51.0810.1600 628925 ...

01.0023.0058 .. 07.0703.0361 .... 51.0810.3300 629969 ...

01.0023.0060 .. 07.0703.0362 . 51.0901.8500 .. 632959

01.0031.0054 .. 07.0703.0363 .... 51.1300.6000 633083 ...

01.0031.0055 ............ 29, 31, 33, 35, 07.0703.0365 .... 51.1300.7000 635620 .... ,27,31,49,51

39, 41, 47,51, 53 07.0703.0366 . 51.1300.8000 .. 635964 ,31,51,61

01.0031.0056 ............ 49, 55, 61, 63 07.0703.0367 .... 51.1301.1200 636551 ... ,31,39,47,51

01.0031.0057 ..
01.0031.0059 ..
01.0031.0100 ..
01.0032.0054 ..
01.0032.0055 ..
01.4001.0011 ..
01.4001.0053 ..
01.4001.0054 ..
01.4001.0064 ..
01.4001.0077 ..
01.4003.0002 ..
01.4003.0011 ..
01.4003.0016 ..
01.4003.0028 ..
01.4006.0001 ..
01.4006.0009 ..
01.4006.0010 ..
01.4019.0003 ..
01.4022.0002 ..
01.4022.0022 ..
01.4032.0001 ..
01.4032.0003 ..
01.4032.0004 ..
01.4032.0007 ..

...65, 87 07.0703.0371 ...
.41 07.0703.0536 .
07.0703.0586 ....
07.0703.0658 ....
07.0703.0660 .
07.0707.0042 ....
07.0707.0043 ....
07.0707.0044 .
07.0707.0045 ....
07.0707.0046 ....
07.0707.0047 .
07.0707.0048 .
07.0707.0049 .
07.0741.0034 .
07.0741.0035 .
07.0741.0036 .
07.0741.0037 .
07.0741.0038 .
...29, 31, 39, 49, 51 07.0741.0039 .
A7 07.0741.0040 ....
.69, 71,73 07.0741.0049 ....
...37,41, 45 09.0801.0000 .
09.0801.0002 ....
09.0802.0006 ...

51.1301.1400
51.1301.1600 ..
51.1301.1700
51.1301.1800
51.1301.1900 ..
51.1301.2000
51.1301.2100
51.1301.2200 ..
51.1301.2300
51.1301.3200
51.1301.3500 ..
51.1301.3600 ..
54.0000.0134 ..
54.0000.0135 ..
54.0000.0136 ..
54.0000.0148 ..
54.0001.0026 ..
54.0100.0068 ..
54.0100.0069 ..
54.0100.0070
54.0100.0071
. 54.0500.0025 ..
29, 31, 39, 47,51 54.0500.0026
27,53, 55, 63 55.0208.0029

636853 , 55,57, 59,

, 63

637782
638115 ...
639915
639916 ....
693942 ...
693944
693945 ...
693946 ....
693948
693949
693950
693951
693952
694722
694729
695189
695190
695191 ....
695192 ...
695193
695194 ...
695195 ...

,31,51,57,59
,31,39,47,51
,31,39,47,51
,31,49,51

,31,39,47,51
.29, 31, 39, 47, 51
.29, 31, 39, 47, 51
.29, 31, 39, 47,51
.51

.29,51

01.4032.0009 .. 09.0802.0007 . 55.0602.0015 .. 695196
01.4041.0011 .. 09.0802.0015 .... 55.0602.0102 695197 ...
02.0117.0101 .. 09.0802.0021 .... 55.0602.0106 695198 ...
02.0120.0030 .. 09.0803.0026 . 55.0602.0281 .. 695438
02.0120.0040 .. 09.0803.0288 .... 55.0602.0289 695620 ....
02.1200.0040 .. 09.0803.0289 .... 55.0904.0001 695862 ....
02.4102.0005 .. 09.0803.0293 . 55.0904.0002 .. 695863
02.4102.0006 .. 09.0803.0296 .... 55.0904.0003 695864 ....
02.4102.0008 .. 09.4610.0016 .... 55.0904.0009 695865 ...
02.4126.0007 .. 09.4616.0059 . 55.0904.0010 .. 695866
03.4152.0003 .. 09.4616.0060 ... 55.0904.0012 695871 ...
03.4152.0004 .. 09.4616.0061 .... 55.0904.0013 695872 ...
04.0600.0000 .. 09.4616.0062 . 56.0000.0049 .. . 695873
04.0600.0028 .. 09.4616.0063 . 56.0002.0020 .. .65, 67, 69, 71, 695874
04.0600.0029 .. 09.4618.0093 . 73,75, 77 695875

09.4618.0144 . 56.0002.0021 75,77,81 695876
04.0600.0209 .. 09.4618.0146 . 56.0002.0024 65, 67, 69, 71, 900132
04.0601.0011 .. 09.4618.0147 . 73,75, 77 902671 .
04.0602.0032 .. 09.4618.0148 .... 56.0002.0135 ............ 67,69, 73 903658 ... 29,31, 39, 47,51

Genie

ATEREX BRAND

88 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010 |

Part Number Index (continued) |

Part Number Page
904366 .....cocevvriienn 31
906604 ......cceevveenne 41

Genie
Part No. 64388B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 89




April 2010

| Part Description Index

The Part Description Index is an alphabetical index of all part descriptions included in this manual. The index shows what page(s) the part is

used on.

1

1/2 Female Quick Coupling.....59

1/2 Male Quick Coupling.....59

1/2 Nipple x 3/8 BSP.....59

12 Symbol Sticker For Platform......11, 13, 15,
17,19

12 V Green Light
BUCHER.....83, 85

12V Red Light L SL 12VLL/R 3B6.....79

12V Red Light 50.1601.003 BUCHER....83, 85

12-Icon Sticker.....25

16-Pole Connector ILME PAN TECNORD...83,
85

16-Pole Interior ILME TECNORD.....83, 85

1779 Zeca Ip65 Reel.....67

DC 50.1601.004

2.5T Double Loading Cell Y11 FCM3T0025 3B6
Aerial Platform.....73

2.5T Double Loading Cell Y11 FCM3T0025 3B6
for Aerial Platform.....71

200 Kg Capacity Sticker For Platform....11, 13,
15

24 Pin Mobile Case lime.....65, 67

24 PIN Movable CASE ILME ITEM NO. CHO

24 Pin Socket Body.....67

24 Pin Socket Body 125300 Ciam.....69

24 Pin Socket Body+T.....65, 67

24 Pin Socket Body+T Item No. Cnf24 lime...69

24-Pole Movable Case, ILME ART.CHO
24L.....71, 73

2P/200 RNE CE Plate.....13

2P/300 F Aerial Work Platform Assembly.....33

2P/300 F Basket Assempbly.....33

2P/300 F CE Plate.....17

2P/300 F Handrail Assembly.....33

2P/300 F Platform Pin.....33

2P/300 Ground Plate.....17, 19

2P/300 RNE Aerial Work Platform Ce Plate..19

2P/300 Warning Plate.....17, 19

3

3/8 Nipple X 3/8 BSPP 0.5 Hole, Special
Execution.....59

3/8 x 3/8 BSP GIGO6 Nipple.....59

3P/200 Inlet Handrall.....35

A

Access Bar.....49

Aerial Platform - Machine Fitting REM 4400,
New Type.....45

Aerial Platform 12-Icon Sticker.....21, 23

Aerial Platform Coupling Bearing Assembly..45

Aerial Platform Warning Sticker.....23

Aerial Work Platform.....27

Aerial Work Platform Assembly RNE 2P/300
New Type.....35

Aerial Work Platform Machine Attachment....33

Aerial Work Platform Machine Attachment REM
4400 New Type.....37

Aerial  Work  Platform
Assembly.....37

Sleeve  Support

Analogue Single Axle Joystick Y12 JC120-0005

B

Ball Bearing SKF 6003-2z.....41

Basic.....81

Basket.....29, 51

Basket Assembly REM 4400 / REM 4400

Basket Assembly RNE 2P/300 New Type.....35
Basket Attachment.....29, 31

Basket Cable TELELIFT 0A020860 CIAM.....73
Basket Fitting.....49

Basket Turning Cylinder.....59

Bearing.....31, 61, 63

Belleville Washers UNI 8737-C80
Gr2-50crv4.....37
Brush.....87

BSP R 2 x 3/8 LG 1600 F90 F90 Pipe.....59
BSP R 2 x 3/8 LG 2600 FD F90 Pipe.....59
Bushing.....29, 31, 49, 51

Bushing GLY-PG 556040-F.....47

Bushing Gly-Pg 556040-F.....39

Bushing GLY-PG 303440-F SKF.....47

Bushing Gly-Pg 303440-F SKF.....39

Bushing GLY-PG 404440-F SKF.....47

Bushing Gly-Pg 404440-F SKF.....39

Button Head ZB4-BW33 SMRE.....79

Button Head ZB4-BA1 TELEMECANIQUE....79
Button Head ZB4-BA2 SMRE.....79

Button Unit P9 50.1301.318 BUCHER....83, 85

Buzzer.....81
Buzzer TECNORD.....83, 85
C
Cabel Reel 1779 ZECA IP65 16X1,5 16

Cable 16x1 HO5vv-F 1779.030.....67

Cable 16X1 HO5VV-F 1779030.....73

Cable Gland.....75, 77

Cable Gland 000.234 ZECA.....87

Cable Gland GW 134108 CIAM.....71, 73

Cable Gland Gw 134108 Ciam.....69

Cable Gland Inlet Port.....65, 67

Cable Reel.....77

Capacity Sticker For REM 4400 Platform.....15

Case.....75, 77, 81

Casing  Retaining
TELELIFT.....73

Central Floor.....31

Central Platform.....49

Chamfered Washer D12 UNI 6592 ZN....65, 87

Chamfered Washer D16 UNI 6592 ZN.....41

Chamfered Washer D18 UNI 5714 ZN....... 35,
41, 43

Chamfered Washer D6 UNI 6592 ZN....65, 67,
69

Chamfered Washer D8 UNI 6592 ZN....33, 35,
39, 41, 47

Check Valve Oleostar Vuc 38 Pa 0.5.....57

Chmafered Washer D6 UNI 6592 ZN.....73

CIAM ART.0A020057 Cable, CIAM GYRO Aerial
Platform.....71

Ciam Wiring Item No 0a020057 Gyro Aerial
Work Platform.....69

Ciam Wiring Item No. 0a020057.....65

Bracket TECNORD

Ganie

90

Clamp.....53, 55, 63

Clio-Ae/00 3B6 UNIt Amplif. And Gyro Aerial
Work Platform Setting.....69

Clip FH-10.....71, 73

Clip FH-12....71, 73

Clip FH-17.....65, 67, 71

Clip FH-23.....65, 73

Collector 1779.010 ZECA.....87

Collector Box 1700.142 ZECA.....87

Connecting Rod.....29, 31, 51

Connector.....61, 63

Contact.....81

Control Box.....81

Control Box guard.....81

Control Button Panel 3B6 SK-CTR07/11 GYRO
4518 4020.....71

Control Button Panel Bracket for Aerial Platform
TECNORD.....73

Control Button Panel Line.....75, 77

Control Button Panel Shroud TECNORD.....79,
83, 85

Control Button Panel TECNORD TELELIFT
22.0504.091 (with Basket Turning).....73

Control Lever.....81

Controlled Button
BUCHER.....83, 85

Controlled Interior Button Unit 50.1410.103
BUCHER.....83, 85

Copper Tube.....61

Copper Washer.....53, 55, 61, 63

Copper Washer Jc 17 Sp.2.....57

Countersunk Socket Screw 6x20 UNI 5931 8.8

Unit 50.1402.202

Countersunk Socket Screw M10x1,5x40 UNI
5931 8.8 ZIN.....39

Countersunk Socket Screw M10x60.....37

Countersunk Socket Screw M5x50 UNI 5931
12.9 ZN.....65, 69

Countersunk Socket Screw M6x20 UNI 5931

Countersunk Socket Screw M8x25 UNI 5931
8.8 ZN.....41

Countersunk Socket Screw M8x40 UNI 5931
8.8 ZN.....37

Countersunk Socket Screw M8x70 UNI 5931
8.8 ZN.....33, 35, 41

Countersunk Soket Screw M5x50 UNI 593112.9

Cover.....87

Cowl Attachment Bracket.....67

Cyl. Pin With Threaded Hole UNI-EN
28735-10x60 A St.....39

Cyl. Pin With Threaded Hole
28735-10x60 A St.....37
Cylinder.....27, 29, 31, 51, 61
Cylindrical Threaded Pin UNI-EN 28735-10X60
A ST....45, 47

UNI-En

D
Double 2.5 T Load Cell Y11 Fcm3t0025 3b6
Aerial Work Platform.....69
Dragging Wheel Pin REM 4400 New Type.....41

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010

Part Description Index (continued)

Dragging Wheel Spacer REM 4400 New Hex. Head Screw M16x180 UNI 5739 8.8
Type.....41 ZN.....35, 43
Hex. Head Screw M16x80 UNI 5737 8.8
E ZN.....35
- Hex. Head Screw M20x100 UNI 5737 8.8
Elastic Ring.....61 ZN....33
Elastic Washer D16 UNI 1751 ZN WMAR 56 Hex. Head Screw M20x120 UNI 5737 8.8
WURTH.....73 ZN....33
EIastu_:Washer_DS UNI 1751 ZN.....73 . Hex. Head Screw M8x16 UNI 5739 8.8
Electrical Aerial Platform Roller Bearing ZN....33. 69
(2005)...87 ;

Electrical Hydraulic Unit, Proportional Orientation
TECNORD.....59
Elstic Washer.....49

Emergency Button 22mm | 8LP2TB6644
3B6.....79
Emergency  Button Unit  50.1402.203

BUCHER.....83, 85
Excel Unit.....75, 77

F

Female Quick Coupling 1/2.....57

Fitting Basket.....51

Fixed Capacity Sticker for platform.....11

Fixed Capacity Sticker For Sticker.....13

Fixed Link Block.....49

Fixed Platform.....49

Fixing Flange.....87

Flat Type Water Level.....13

Flexible Hose.....53, 55

Flexible Spiral  Split
28748-A-St.....41

Flexible Split Pin.....41

Flexible Tube.....61, 63

Fork Assembly REM 4400.....35

Fork Assembly REM 4400 New Type.....43

Frame.....31

Front and Side Serigraph Kit
SK-CTRM12A.....79

Fuse.....75, 77

Spin  6x28 UNI

SX X1

G

G 1/8 ART. 32 Straight Lubricator.....59

Galvanized Spring Din 17223C.....33

Gas Spring.....29, 51

Gasket Set.....51, 61

Giro Lift Basket Rotation Control Rod 3513...39

Giro Lift Basket Rotation Transfer Rod
3513.....39

Green Hood for P9 TECNORD.....83, 85

Grey Multiethylene Gasket K-600.....45

Grubscrew Es. M6x10 UNI 5923-6G.....41

Guide Bushing REM 4400 New Type.....37

Guide Bushing REM 4400, New Type.....45

Guide Shaft Bearing REM 4400, New Type...47

Guide Shaft REM 4400 New Type.....37

Guide Shaft REM 4400, New Type.....45

Guide Shaft Support REM 4400 New Type....39

H

Hand Pump.....63

Hand-Pump.....53, 55

Hex. Head Screw.....43

Hex. Head Screw M 8x20 UNI 5739 8.8 ZN..67
Hex. Head Screw M10x30.....37

Hex. Head Screw M12x45 UNI 5737 8.8

Hex. Head Screw M8x35 UNI 5739 8.8 ZN...39
Hex. Socket Countersunk Head Cap Screw
M8x30 UNI 5933 10.9 ZN.....69
Hook Assembly REM 4400 New Type.....39
Hook Assembly REM 4400, New Type.....47
Hydraul. ltercam. Stop Valve VodI-F-Cc-38trsp4
Pg 04.4239.0030.....57
Hydraulic Derrick
4000/900.....41
Hydraulic Derrick Sliding Wheel 4000/900.....41

Inlet Sleeve REM 4400 New Type.....41

Interior.....75, 77

Interior INA+1NC
TECNORD.....83, 85

Interior 24-Pole Socket 125300 CIAM.....73

Dragging Wheel

50.1310.064

Interior 24-Pole Socket I+T ART.CNF24
ILME.....71
Interior  24-Pole  Socket+T  ART.CNF24
ILME.....73

Interior Connector ILME 24 C. M.P. ME IL
CNE24FS 3B6.....79

Interior Door CHI24LS SMRE.....79

Interior NC Emergency Button 07.0741.0036
BUCHER.....83, 85

Internal Stop.....31

J

JC 17 SP.2 Copper Washer.....59

Joint Kit.....29, 31

Joystick JPL M80 20.0102. 101 TECNORD...83
Joystick JPL M80 20.0102.101 TECNORD...85

K
Key Switch 50.1302.259 TECNORD.....83, 85

L

Left Extension.....31
Left Movable Platform.....49

Link Block.....49
Load Cell.....27, 53, 55
Load cell.....31

Loading Cell.....61, 63

Lower Rotation Pin REM 4400 New Type.....39
Lower Stop.....31

Lower Stop REM 4400 New Type.....41

Lower Turning Pin REM 4400, New Type.....47
Lubricator.....49

M

Male Quick Coupling 1/2.....57

Mass Plate 2P/500 REM 4400.....21

MBP1h13rl11 Limit Microswitch.....67

Mbp1h13rll Limit Microswitch.....65

Micro Stoke End MBP1H13R11 (MAC1) NAIS
MATSUSHITA.....73

Ganie

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

Micro Stroke End, MBP1H13R11 (MAC1) NAIS
MATSUSHITA.....71

Micro Switch Line.....75, 77

Microswitch.....69

Middle Frame REM 4400, New Type.....47

Middle Lattice REM 4400 New Type.....39

Middle Plate, Control Button Panel Fitting

Moving Plane Grill REM 4400.....41
Moving Plane Grill Stop.....41
Moving Plane Grill Support Fe360.....41

N

NA Contact for Luminous Button | ZB4BWOB31

NC Contact.....79

Nipple 1/2 x 3/8 BSP.....57

Nipple 3/8 x 3/8 Bsp Gigo6.....57

Nipple 3/8 x 3/8 BSPP Hole 0.5 Special
Operation.....57

NO Contact ZBE-101 TELEMECANIQUE.....79

Nut.....27, 29, 49, 51, 53, 55, 61, 63

Nut M8 UNI 5588 6 SZN.....73

Nut M8 UNI 8888 6 SZN.....67

@)

O Ring Seal.....53, 55

OLEOSTAR VUC 38 PA 0.5 Retaining
Valve.....59

OR Gasket.....61, 63

P
Pin.....27, 29, 31, 49, 51, 53, 55, 61, 63
Pin REM 4400 New Type.....41
Pipe Bsp R 2 x 3/8 Lg 2600 Fd F90.....57
Pipe BSP R 2x 3/8 Lg 1600 F90.....57
Pipe Fitting.....53, 55

Plate CE 2P/200 REM 4400.....15

Plate CE 2P/500 REM 4400.....21
Plate CE 2P/800 REM 5500.....23

Platform Warning Sticker.....15
Protection Cap VC-1875-16.....37
Protection Cap VC-1875-16 (CAPLUGS).....45

Pushbutton Strip Attachment Middle Plate
3B6.....65, 69

R
Red Light Head.....81
Reinforced Elastic Washer D5 ZN.....73
Reinforced Spring Washer D 8.....45

Reinforced Spring Washer D 8 ZN
0441010.....45
Reinforced  Spring Washer D10 ZN
0441010.....37

Reinforced Spring Washer D16 ZN.....35, 43

Reinforced Spring Washer D20 ZN.....33, 37

Reinforced Spring Washer D5 ZN.....69

Reinforced Spring Washer D8 ZN 0441010...45

Reinforced Spring Washer D8 ZN 044108...37,
41, 45

Reinforcing Elastic Washe D5 ZN.....71

91



April 2010

| Part Description Index (continued)

REM 4400 Aerial
Preassembly.....41
REM 4400 Basket Structure New Type.....41
REM 4400 Moving Plane Structure New

Work Platform

Retainer.....31

Right Extension.....31

Right Movable Platform.....49

Ring Elastic.....51, 63

Ring Nut.....29, 31, 49, 51, 75, 77
Roller Bearing Na4903-2rs SKF.....41
Roller Cable Guide Outlet.....87
Rotatory Basket Cylinder Spacers.....39
Rotatory Basket Rod Pin.....39
Rotatory Basket Rod Spacer Ring.....39
Rotatory Basket Rotation Cylinder.....57
Rubber Clamp D.60 Hole D.10,5.....59
Rubberized Clamp D.60 Hole D.10.5.....57

S

Screw.....27, 29, 31, 49, 51, 53, 55, 61, 63

Screw TCEI M10x1,5x40 UNI 5931 8.8 ZIN..47

Screw TCEI M10X60 UNI 5931 8.8 ZN.....45

Screw TCEI M5X50 UNI 5931 12.9 ZN....... 71,
73

Screw TCElI M6X20 UNI
00840620.....71, 73

Screw TCEI M6x80 UNI 5931 8.8 ZN.....59

Screw TCEI M8X40 UNI 5931 8.8 ZN.....45

Screw TE M10X30 UNI 5739 8.8 ZN.....45

Screw TE M12X45 UNI 5737 8.8 ZN.....87

Screw TE M5x0,8x50 UNI 5739 8.8 ZIN.....71,
73

Screw TE M5x0.8x50 UNI 5739 8.8 ZIN.....69

Screw TE M8X16 UNI 57398.8 Z.....71

Screw TE M8X20 UNI 5739 8.8 ZN WMAR 11
WURTH.....73

Screw TE M8X35 UNI 5739 8.8 ZN.....47

Screw TSPEI M8X30 UNI 5933 10.9 ZN.....71

Seeger Ring.....47

Seeger Ring E 55.....39

Seeger Ring E55.....47

Seeger Ring | 30 UNI 7437.....41

Seeger Ring | 62 UNI 7437 DIN 472.....45

Seeger Ring | 62 UNI 7437 Din 472.....37

Seger Ring Est. D.17 UNI 7135.....41

Selector Head.....81

Selector Head ZB4-BG2 SMRE.....79

Self Locking Nut.....31

Self Locking Nut M12 UNI 7473 sZN.....65

Self Locking Nut M16 UNI 7473 6 SZN......35,
41, 43

Self Locking Nut M20 UNI 7473 6 SZN.....37

Self Locking Nut M20 UNI 7473 6S2N.....33

Self Locking Nut M5 UNI 7473 6 SZN.....67, 69

Self Locking Nut M5 UNI 7473 6 ZN.....65

Self Locking Nut M8 UNI 7473 6 SZN...33, 35,
67

Self Locking Nut M8 UNI
03700825.....41, 69

Self Locking Ring Nut Guk M35x1.5.....39

Self-braking Nut M12 UNI 7473 6 SZN.....87

Self-braking Nut M5 UNI 7473 6 SZN.....73

Self-braking Nut M8 UNI 7473 6 SZN WMAR
39 WURTH.....73

Self-braking  Nut
N03700825.....71

Self-breaking Nut M5 UNI 7473 6 SZN.....71

Self-locking Nut M20 UNI 7473 6SZN.....45

5931 8.8 ZN

7473 6 SZN

M8 UNI 7473 6SZ

Self-locknut.....47

Shaft REM 4400 New Type.....37

Shaft REM 4400, New Type.....45

Shaft Stoke Stop REM 4400 , New Type.....45
Shaft Stop REM 4400 New Type.....37
Sheet.....81

Side Floor.....31

Side Platform.....49

Sliding Rail REM 4400 New Type.....41

Sliding Wheel Spacer REM 4400 New

Spacer REM4400, New Type.....45

Special Screw REM 4400, New Type.....45
Special Screw REM 4400 New Type.....37
Spring.....87

Spring Block Protection REM 4400, New

Spring Washer D8 UNI 1751 ZN.....67
Spring Washers UNI 8737-C80
GR2-50CRV4.....45

Sticker for 1000 kg Lifting Power Indication...25
Sticker for 2P-800 Lifting Power Indication....23
Sticker for 3P-1000 Lifting Power Indication..25
Stop Nut.....27, 55

Straight Grease Nipple G 1/8 Item No. 32.....57
Support.....53, 55

Switch.....61

Switch Container Y6 SK-CTRM11 3B6.....79
T

TECNORD Proportional Direct. Elect./Hydr.

Group.....57

TECNORD Pushbutton Strip.....67

TECNORD Pushbutton Strip Bracket For Aerial
Work Platform.....67

Telelift Basket Wiring.....67

Turning Basket - Cylinder Spacer Ring.....47

Turning Basket - Cylinder Spacers.....47

Turning Basket Connecting Rod Pin.....47

Turning Basket Drive Connecting Rod LIFT

U

Unit CLIO-AE/00 3B6, GYRO Aerial Platform
Amplification & Setting.....71

Upper Stop.....31

Upper Stop REM 4400 New Type.....41

\Y,

Valve.....53, 55, 61, 63

Veolene Seal K-600 Grey.....37

VODL-F-CC-38TRSP4 PG Lock Valve,
04.4239.0030 Hydraulic Exchange.....59

W
Warning Plate 2P/300 REM 4400.....21
Warning Sticker.....25
Warning Sticker For Platform.....11, 13
Washer.....29, 31, 49, 51, 53, 55, 61, 63

Ganie

Water Level.....27, 29, 31, 49, 51
Weighing System Assembly REM 4400 New

Type.....37
Weighing System Assembly REM 4400, New
Type.....45

Y
Yellow Button 22mm | ZB4BA5 3B6.....79
Yellow Hood for P9 50.1301.307
BUCHER.....83, 85
“EXCEL-2N/10" Unit  (Double  Channel

Amplification & Control) 3B6.....73

92

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



April 2010 |

Part Description Index (continued) |

This Page Intentionally Left Blank

Genie
Part No. 64388B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 93




April 2010

| Fitting Cross References

Genie PN Parker PN

Description

12342 6-4 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
13757 4R6X-S RUN TEE,SWIVEL NUT,ORFS
19685 12-10 C50OX-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
22664 12-10 C50X ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
27431 8-12 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
28678 AS-B-33 SLEEVE,NYLON,1.81"ID
39871 6 WETX-WLN-S UNION,90° BULKHEAD W/NUT FLARE TUBE
39872 4 REOX-S RUNTEE,STRAIGHT THREAD
39873 6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39874 8-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39875 4-6 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39876 6-8 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
39877 4 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39878 6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39879 4-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39880 6-10 F5OX-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39881 4-6 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
39882 4-HP50N-S PLUG,STRAIGHT THREAD
39883 8-8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE
39885  269HB 12-12 ELBOW,90°,BEADED HOSE BARB TO MALE PIPE
39886 431-6 HOSE,3/8 INCH ID
39887 540N-2 HOSE,1/8 INCH ID
39888 801-8 HOSE,1/2 INCH ID
39889 801-12 HOSE,3/4 INCH ID
39890 10643-6-6 HOSE END,FEMALE SWIVEL,JIC
39891 13943-6-6 HOSE END,90° FEMALE SWIVEL JIC
39892 13743-6-6 HOSE END,45° FEMALE SWIVEL JIC
39894 30682-8-8 HOSE END,FEMALE SWIVEL,JIC
39895  30682-10-12 HOSE END,FEMALE SWIVEL,JIC
42286 8-8 CTX-S ELBOW,90°, MALE PIPE TO FLARE TUBE
42756 8-12CLO-S ELBOW,90 MALE PIPE TO ORFS
42757 8-12 FLO-S CONNECTOR,MALE PIPE TO ORFS
42758 4 JLO-S UNION TEE,ORFS
42759 4-4 FLO-S CONNECTOR,MALE PIPE TO ORFS
42760 6-8 FLO-S CONNECTOR,MALE PIPE TO ORFS
42761 1J143-6-4 HOSE END,90° FEMALE SWIVEL,SEAL LOK
42762 1J743-6-4 HOSE END,45° FEMALE SWIVEL, SEAL LOK
42768 1J043-4-4 HOSE END,MALE,SEAL LOK
42776 601-8 HOSE,1/2 INCH ID
42777 1J743-16-16 HOSE END,45° FEMALE SWIVEL,SEAL LOK
42786 16 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42787 16 R6LO-S RUN TEE,SWIVEL NUT,ORFS
42788 16-8 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS
42789 6-6 CLO-S ELBOW,90°,MALE PIPE TO ORFS
42790 8-10 V50LO-S ELBOW,45°,STRAIGHT THREAD TO ORFS
42791 3/4 CD-S ELBOW,90°,MALE TO FEMALE PIPE
42792 3/4 X1/2PTR-S REDUCER,MALE TO FEMALE PIPE
42793 1/2CR-S ELBOW,90°,MALE PIPE
94

2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036

Genie PN Parker PN

42794
42795
42796
42874
42912
42920
42932
42936
42953
42956
45349
45351
47223
47419
48750
48751
48752
48753
48754
48755
48756
48757
48758
48759
48760
48761
48762
48763
48764
48765
48766
48767
48770

-

NI

ATEREX BRAND

1CR-S
BV-0839
BV-0838
6-8 CLO-S
13943-6-4
BV-0840
AS-B-17
10243-2-4
1/2DD-S
6 WELO-WLNL-S
8 V50X-S
4 V50X-S
10343-6-6
PS690503-6-6
421-4
4817C-4
482TC-4
451TC-6
482TC-6
381-6
451TC-8
482TC-8
381-8
381-10
4517C-10
482T7C-12
4517C-12
77212
881-16
772-16
AS-B-15
AS-B-22
881-8

Description

ELBOW,90°,MALE PIPE

BALL VALVE

BALL VALVE

ELBOW,90°,MALE PIPE TO ORFS
HOSE END,90° FEMALE SWIVEL,JIC
BALL VALVE,90°
SLEEVE,NYLON,1.22" ID

HOSE END,FEMALE PIPE
ELBOW,90°,FEMALE PIPE
UNION,90° BULKHEAD W/NUT,ORFS
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO FLARE TUBE
HOSE END,MALE,JIC
SWIVEL,90°,STRAIGHT THREAD TO 37° FLARE
HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,1/4 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,1/2INCH ID

HOSE,1/2 INCH ID

HOSE,5/8 INCH ID

HOSE,5/8 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,3/4 INCH ID

HOSE,1 INCH ID

HOSE,1 INCH ID
SLEEVE,NYLON,1.06" ID
SLEEVE,NYLON,1.42" ID

HOSE,1/2 INCH ID




April 2010

Genie PN Parker PN

48771
48772
48773
48800
48801
48802
48804
48805
48806
48807
48808
48809
48810
48811
48812
48813
48814
48815
48816
48817
48818
48819
48820
48821
48822
48823
48824
48825
48826
48827
48828
48829
48830
48831
48833
48834
48835
48836
48837
48838
48839
48840
48841
48842
48843
48844
48845
48846

881-10
381-4
AS-B-13
1JC43-4-4
1743-4-4
1J943-4-4
1JM43-4-4
10643-4-4
13943-4-4
1J543-4-4
3JC82-8-8
3JC82-12-12
1JC43-6-4
1J943-6-4
1JC43-6-6
1J143-6-6
1J543-6-6
1J743-6-6
1J943-6-6
1J543-6-8
1J943-8-4
1JC43-8-6
1J743-8-6
1J943-8-6
1JC43-8-8
1J543-8-8
1J143-8-8
1J543-8-8
1J743-8-8
1J943-8-8
1JC43-10-8
1J543-10-8
1J743-10-8
1J943-10-8
1JC43-10-10
1J943-10-10
1JS43-10-12
1JC43-12-8
1J843-12-8
1J743-12-8
1J943-12-8
1J943-12-10
1JC43-12-12
1J043-12-12
1J143-12-12
1J543-12-12
1J743-12-12
1J943-12-12

Description

HOSE,5/8 INCH ID

HOSE,1/4 INCH ID

SLEEVE,NYLON,.86" ID

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK, NO O-RING
HOSE END,FEMALE SWIVEL JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,MALE,SEAL LOK

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK

48847
48848
48849
48850
48851
48852
48853
48854
48855
48856
48857
48859
48867
48873
48874
48875
48877

48878
48879
48880
48881
48883
48884

48885

48887
48888
48890
48891

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

13943-12-12
10543-12-12
1JC71-12-12
1J871-12-12
1J171-12-12
1J771-12-12
1J971-12-12
1JC43-16-16
1J943-16-16
1J171-16-16
1J971-16-16
1J543-8-4
PD36BTL
6 PNLO-S
6 PNTX-S
6 R6LO-S
4 F50LO-SW/.025

16-12 C50LO-S
8 C6LO-S
PD6-285
6 HLO-S
8 PSON-S
8M18F870OMLO-S

4 WGTX-WLN-S

48886 4 FSOLO-SW/2MM

4CTX-S
10-12 V50LO-S
4 S50L0-S
4 86L0O-S

Description

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,MALE,STRAIGHT THREAD
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END, 45° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE END,FEMALE SWIVEL,SEAL LOK
DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
PLUG, TUBE END,ORFS

PLUG,FLARE TUBE

RUN TEE,SWIVEL NUT,ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS,
W/.025 ORI

ELBOW,90°, STRAIGHT THREAD TO ORFS
ELBOW,90°,SWIVEL NUT ORFS
CAP,DIAGNOSTIC NIPPLE

UNION,ORFS

PLUG,STRAIGHT THREAD
CONNECTOR,METRIC,STRAIGHT THREAD
TO ORFS
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

CONNECTOR,MACHINED STRAIGHT THREAD TO
ORFS

ELBOW,90°, MALE PIPE TO FLARE TUBE
ELBOW,45°, STRAIGHT THREAD TO ORFS
BRANCH TEE,STRAIGHT THREAD TO ORFS
BRANCH TEE,SWIVEL NUT TO ORFS

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

95



I April 2010

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

48892 6 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 48938 8 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48893  6F50HAC-S UNION,STRAIGHT THREAD 48939 8 S6LO-S BRANCH TEE,SWIVEL NUT TC ORFS

48894 8WLO-WLNL-S  UNION,BULKHEAD,ORFS 48940 8 WJJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

48895 DT-370-MSMO-5  VALVE,CHECK 48941 84 TRLO-S REDUCER, TUBE END TO SWIVEL,ORFS

48896 6JLO-S UNION, TEE,ORFS 48942 8.6 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48897 DT-750-MSMS-5  VALVE,CHECK 48943 86 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48898 DT-750-MOMS-5  VALVE,CHECK 48944 88 FLO-S CONNECTOR,MALE PIPE TC ORFS

48899 DT-620-MOMS-5  VALVE,CHECK 48945 8 FTX-S CONNECTOR,MALE PIPE TO FLARE TUBE

489004-6 F50LO-SW/.035 CONNECTOR,STRAIGHT THREAD TO ORFS, 48946 8-10 F50LO-S CONNECTOR, STRAIGHT THREAD TO ORFS
W/.035 ORI 48947 8-12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48902 16-1 AOE4G-S ELBOW,90° LONG,FEMALE PIPE TO 48948 8-12 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS
STRAIGHT THREAD 48949 8-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48903 1FF-8 NIPPLE,PIPE 48950 10 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48904  4CS0LO-S ELBOW,90°,STRAIGHT THREAD TO ORFS 48951 10 CC50LO-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS

48905 4 F30LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48952 10 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48906 4 RSOLO-S RUN TEE,STRAIGHT THREAD 48953 10 R50LO-S RUN TEE,STRAIGHT THREAD

48907  4VSOLO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48954 10 S50LO-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48908 4 R6LO-S RUN TEE,SWIVEL NUT,ORFS 48955 10 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48909 4 WJJLO-WLNL-S ~ RUNTEE, BULKHEAD,ORFS 48956 10-4 TRLO-BL-S  REDUCER,TUBE END TO SWIVEL,ORFS

48910 4 GTX-S W/.030 CONNECTOR,FEMALE PIPE TO FLARE TUBE 48957 10-6 TRLO-BL-S REDUCER, TUBE END TO SWIVEL,ORFS

48911 4-6 CSOLO-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48958 10-12 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48912 4-6 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48959 12 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS

489134-6 F50LO-SW/.030 CONNECTOR,STRAIGHT THREAD TO ORFS, 48960 12 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS
W/.030 ORI 48961 12 R50LO-S RUN TEE,STRAIGHT THREAD

48914  4-8 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS 48962 12 S50LO-S BRANCH TEE STRAIGHT THREAD TO ORFS

48915  6C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS 48963 12 V50LO-S ELBOW, 45° STRAIGHT THREAD TO ORFS

48916 6 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 48964 12 R6LO-S RUN TEE,SWIVEL NUT,ORFS

48917 6 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS 48965 12CLO-S ELBOW,90° MALE PIPE TO ORFS

48918  6RSOLG-S RUN TEE,STRAIGHT THREAD 48966  12FLO-S CONNECTOR,MALE PIPE TO ORFS

48919  6S50L0-S BRANCH TEE,STRAIGHT THREAD TO ORFS 48967 12 JLO-S UNION TEE ORFS

48920 6 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS 48968 12 WLO-WLNL-S  UNION BULKHEAD,ORFS

48921 6FLO-S CONNECTOR MALE PIPE TO ORFS 48969 12 WJJLO-WLNL-S  RUNTEE, BULKHEAD,ORFS

48922 66 FLO-S CONNECTOR,MALE PIPE TO ORFS 48970 12 WELO-WLNL-S  UNION,90° BULKHEAD W/NUT,ORFS

48923 6 P5ON-S PLUG,STRAIGHT THREAD

489256 6 WELO-S UNION,90° BULKHEAD,ORFS

48926 6-4 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48927  6-4 F50L0-S CONNECTOR,STRAIGHT THREAD TO ORFS

48928  6-4 V50LO-S ELBOW,45°, STRAIGHT THREAD TO ORFS

48929 6-8 C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48930 6-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48931 6-10 FSOLO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48932  8C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

48933 8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS

48934 8 FF50LO-S CONNECTOR LONG,STRAIGHT THREAD TO ORFS

48935 8 RSOLO-S RUN TEE,STRAIGHT THREAD

48936 8 S50L0O-S BRANCH TEE,STRAIGHT THREAD TO ORFS

48937 8 V50LO-S ELBOW,45° STRAIGHT THREAD TO ORFS

-

NI

ATEREX BRAND

96 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010

Genie PN Parker PN

48971
48972
48973
48974
48975
48976
48977
48978
48980
48983
48984
48985
48986
48988
48989
48990
48991
48992
48993
48994
48995
48996
48997
48998
48999
49201
49202
49203
49205
49207
49209

49212

49213
49216
49217
49219
49418
49511
49512
49513
49514
49515
49517
49519
49520
49530

12 G5G5JG5-S
12 XHL6-S
12-1/2 F50G-S
12-10 C50L0-S
12-10 F5OLO-8
12-16 C50L0O-S
12-16 F5QOLO-S
12-16 V50LO-S
12-16 FLO-S
16 C50LO-S
16 FS0LO-S
16 VEOLO-S
16 FLO-S
16 CD45-S
12CD45-S
8 CD45-8
16-12 FLO-S
16-12 V50LO-S
XV501-12
XV501-16
XV510P-12
XV510P-16
PD341
PD 361
DT-500-MOMS-5
10 VBOLO-S
1JC43-12-10
10-8 V50LO-S
6 FS5OHAQO-S
PD34BTL
8M18F870MX-S

8 WGTX-WLN-S

30682-8-8
831-8
33982-8-8
PS-B-35
4-6 VEOLO-S
DT370-MOMS-5
1DD-S
1 FF-S
10 HPSON-S
12-16 CLO-S
6 HP50ON-S
16-12 F50OLO-S
4AVTX-S
16 C6LO-S

Description

TEE,FEMALE STRAIGHT THREAD
ADAPTER, 37° MALE TO SWIVEL ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,90°, STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPETO ORFS
ELBOW,90°,STRAIGHT THREAD TO ORFS
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45°, STRAIGHT THREAD TO ORFS
CONNECTOR,MALE PIPE TO ORFS
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45° MALE TO FEMALE PIPE
ELBOW,45°,MALE TO FEMALE PIPE
CONNECTOR,MALE PIPETO ORFS
ELBOW,45° STRAIGHT THREAD TO ORFS
BALL VALVE

BALL VALVE

BALL VALVE

BALL VALVE

DIAGNOSTIC NIPPLE, STRAIGHT THREAD
DIAGNOSTIC NIPPLE, STRAIGHT THREAD
VALVE,CHECK

ELBOW,45°, STRAIGHT THREAD TO ORFS
HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,45° STRAIGHT THREAD TO ORFS
UNION,STRAIGHT THREAD

DIAGNOSTIC NIPPLE,SEAL-LOK SWIVEL
CONNECTOR ,METRIC,STRAIGHT THREAD TO
FLARE TUBE
CONNECTOR,BULKHEAD,FEMALE PIPE TO
FLARE TUBE

HOSE END,FEMALE SWIVEL,JIC

HOSE,1/2 INCH ID

HOSE END,90° FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.19"ID

ELBOW,45°, STRAIGHT THREAD TO ORFS
VALVE,CHECK

ELBOW,90°,FEMALE PIPE

NIPPLE,PIPE

PLUG,STRAIGHT THREAD
ELBOW,90°,MALE PIPE TO ORFS
PLUG,STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE PIPE TO FLARE TUBE
ELBOW,90°, SWIVEL NUT ORFS

49612
49613
49728
49729
49814
49829
49831
49834
49838
49840
49844
49854
49855
49859
49861
49867
51152
51153
51154
51264
51265
51508
51580
51628
51735
51803
53023
53497
53499
53500
53501
53502
53503

nie.

ATEREX BRAND

Fitting Cross References (Continued)

Genie PN Parker PN

PKT02586
PKT06276
10143-12-12
16-1 F50G-S
12-8 FLO-S
DT-500-MOMF-5
881-12
16 JLO-S
12-8 TRLO-BL-S
8JLO-S
10-8 TRLO-BL-S
8 PSON-S
1JC43-16-12
4 PSON-S
4 FF50L0-$
12-3/4 F50G-S
6 R6X-S
6-4 TRTX-S
4.4GTX
881-12
8JLO-S
8 BTX-S
12-8 TRLO-BL-S
6 R6X-S
38 HHP
1J943-6-8
125HBL-5-4
PKT02585
1JC71-16-16
3-904
3-906
3-908
3-910

Description

O-RING KIT (ORFS FITTINGS)

PLUG AND CAP KIT-SERVICE,ORFS

HOSE END, MALE PIPE

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,MALE PIPE TO ORFS
VALVE,CHECK

HOSE,3/4 INCH ID

UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
UNION TEE,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
PLUG,STRAIGHT THREAD

HOSE END,FEMALE SWIVEL,SEAL LOK
PLUG,STRAIGHT THREAD
CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
RUN TEE,SWIVEL NUT,ORFS

REDUCER, TUBE END TO SWIVEL,ORFS
CONNECTOR,FEMALE PIPE TO FLARE TUBE
HOSE,3/4 INCH ID

UNION TEE,ORFS

NUT,FLARE TUBE

TUBE END REDUCER,ORFS

RUN TEE,SWIVEL NUT,ORFS

PLUG,PIPE THREAD

HOSE END,90° FEMALE SWIVEL,SEAL LOK
FITTING, HOSE BARB TO MALE PIPE

O-RING KIT

HOSE END,FEMALE SWIVEL,SEAL LOK
O-RING,STRAIGHT THREAD,-4
O-RING,STRAIGHT THREAD,-6
O-RING,STRAIGHT THREAD,-8
O-RING,STRAIGHT THREAD,-10

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE 97



I April 2010

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description

53535 3-912 O-RING,STRAIGHT THREAD,-12 61083 24 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53536 4-PNLO-S PLUG, TUBE END,ORFS 61086 20 R50LO-S RUN TEE,STRAIGHT THREAD

53537 6 PNLO-S PLUG,TUBE END,ORFS 61090 24-20 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
53538 8 PNLO-S PLUG,TUBE END,ORFS 61091 1J943 24-24 HOSE END,90° FEMALE SWIVEL ,SEAL LOK
53539 10 PNLO-S PLUG,TUBE END,ORFS 61093 1J978-12-12 HOSE END,90° FEMALE SWIVEL,JIC

53540 12 PNLO-S PLUG,TUBE END,ORFS 61095 1J543-20-16 HOSE END,FEMALE SWIVEL,SEAL LOK
53946 129HB-5-4 FITTING,90° HOSE BARB TO MALE PIPE 61100 811-24 HOSE,11/2 INCH ID

93951 8-1/4F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD 61130 1J543-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
53980 6 S6LO-S BRANCH TEE,SWIVEL NUT TO ORFS 61131 14878 12-12 HOSE END,FEMALE SWIVEL,SEAL LOK
54132 4 C6LO-S ELBOW,90°, SWIVEL NUT ORFS 61132 1J778-12-12 HOSE END,45° FEMALE SWIVEL,JIC

54135 11343-16-16 HOSE END,MALE SWIVEL,PIPE 61152 139HB-6-4 ELBOW,45° BARB TO MALE PIPE

54283 8-10 C50L0O-S ELBOW,90°,STRAIGHT THREAD TO ORFS 61251 BV-0750 BALL VALVE

54428 8M18C870MLO-S ELBOW, 90° METRIC, STRAIGHT THREAD TO ORFS 61259 4 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
54803 FS-F-16-10 SLEEVE,FIRE,.96" ID 61260 20-12 TRLO-BL REDUCER, TUBE END TO SWIVEL,ORFS
54954 10143-2-4 HOSE END, MALE PIPE 61262 12 C6LO-S ELBOW,90°,SWIVEL NUT ORFS

55190 318 HP-S PLUG,PIPE THREAD 61263 20 FSOHAO-S UNION,STRAIGHT THREAD

55448 8 HLO-S UNION,ORFS 61264 6-10C50LO-S ELBOW,90°, STRAIGHT THREAD TO ORFS
55839 6 F650X-S CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL 61265 6 WNLO-WLNL-S UNION,BULKHEAD 45°,ORFS

55968 10 C50X-S ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE 61268 4 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS

56003 6 CC50L0-S ELBOW,90° LONG,STRAIGHT THREAD TO ORFS 61269 4 WLO-WLNL-S UNION,BULKHEAD,ORFS

56166 BV-0837 BALL VALVE,90° 61272 12 AOEL6 ELBOW,90°,STRAIGHT THREAD TO ORFS SWIVEL
56188 10143-8-6 HOSE END, MALE PIPE 61316 482TC-16 HOSE,1 INCH ID

56233 2-011 O-RING,ORFS,-4 61321 6 JLO-S UNION TEE,ORFS

56234 2-012 O-RING,ORFS,-6 61327 78212 HOSE,3/4 INCH ID

56235 2-014 O-RING,0ORFS,-8 61328 881-24 HOSE,11/2 INCH ID

56236 2-016 O-RING,0ORFS,-10 61336 11943-20-24 HOSE END,90° FLANGE HEAD

56237 2-018 O-RING,0RFS,-12 61345 12 WUJLO-WLNL-S  RUN TEE, BULKHEAD,ORFS

56238 2-021 O-RING,0ORFS,-16 61346 8 WNLO-WLNL-S 4  UNION,BULKHEAD 45°,0RFS

56352 6 WLNL-S LOCKNUT,BULKHEAD 61569 33782-8-8 HOSE END, 45° FEMALE SWIVEL,JIC

56353 3J782-12-12 HOSE END,45° FEMALE SWIVEL,SEAL LOK 61610 12 FF50LO-S CONNECTOR,LONG,STRAIGHT THREAD TO ORFS
56354 3J982-12-12 HOSE END,90° FEMALE SWIVEL ,SEAL LOK 61742 1/8 X1.5FFF NIPPLE,PIPE

56604 10-8 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS 63426 8 PNTX-S PLUG,FLARE TUBE

56639  3JC82-10-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56640 3J982-10-10 HOSE END,90° FEMALE SWIVEL,SEAL LOK

56655 3JC82-8-10 HOSE END,FEMALE SWIVEL,SEAL LOK

56676 10-8 C50L0O-S ELBOW,90°, STRAIGHT THREAD TO ORFS

56776 A471TC-6 HOSE,3/8 INCH ID

o6777 471TC-8 HOSE,1/2 INCH ID

56789 811-16 HOSE,1 INCH ID

57884 3/8 FF NIPPLE,PIPE

59335 6 FNL-S CAP, TUBE END

59342 4 FNL-S CAP, TUBE END

59371 8 HP50ON-S PLUG,STRAIGHT THREAD

60653 BV-0751 BALL VALVE

60806 125HB-3-4 FITTING, , HOSE BARB TO MALE PIPE

61064 5-1/4 F50G-S ADAPTER,FEMALE PIPE TO STRAIGHT THREAD

61079 4 WELO-WLNL-S UNION,90° BULKHEAD W/NUT,ORFS

61080 6 WLO-WLNL-S UNION,BULKHEAD,ORFS

-

NI

ATEREX BRAND

98 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036




April 2010

Genie PN Parker PN
64271
64272 6 WLO-WLNL-S

4 WLO-WLNL-S

65776 8 F650L-S
65880 6001012
66154 6 WTX-WLNS
66155 6 WETX-S
66156 6 WLN-S
66389 6-8 F50X-S
66392 6 R50X-S
66396 811-12
66829 H3174PP
67217 4 KLO-S
67339  10-6 F50X-S
67357 13943-8-6
67358  10HPSON-S
67371 12 S6LO-S
67498 4 FNL-S
67906 DC-370-FOF0-5
69316 8 FLO-S
69333 H3174PP
69503 4 F650X-8
69775 8 FNL-S
71038  1/4X1/4F3HG-S
71196 12-8 F50LO-S
71383 1/4 CD45-S
72270 12FNL-S
73436 60C-4
73437 61C-4
73438 33482-4-4B
73767 1CD-S
73768 20-16-F50G5-S
73769 16-20 F50LO-S

74660 6-8 FA2EDMLO-S

74661 8-8 FA2EDMLO-S
75007 4 FLO-S
75008 1/8 HP-S
75014 12HP-S
75042 8 WELO-WLNL-S
75043 3/4 FF-S
75254 24 F5OHAQO-S
75255 12 F50HAQ-S
75256 XV506P-24
75574 4 WLNL-S
75612 8 WJLO-WLNL-S
75613 12-8 F50G5-S
75614 8 CC50LO-8
75628 1JB43-4-4

Description

UNION,BULKHEAD,ORFS
UNION,BULKHEAD,ORFS
CONNECTOR,STRAIGHT THREAD TO

ORFS SWIVEL

O-RING KIT

UNION,BULKHEAD,FLARE TUBE
UNION,BULKHEAD 90°,FLARE TUBE

BULKHEAD LOCKNUT

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
RUN TEE,STRAIGHT THREAD

HOSE,3/4 INCH ID

CLAMP, TUBE

UNION,CROSS,0RFS

CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
HOSE END,90° FEMALE SWIVEL,JIC
PLUG,STRAIGHT THREAD

BRANCH TEE,SWIVEL NUT TO ORFS

CAP, TUBE END

VALVE,CHECK

CONNECTOR,MALE PIPETO ORFS
CLAMP,HYDRAULIC HOSE
CONNECTOR,STRAIGHT THREAD TO 37° SWIVEL
CAP, TUBE END

ADAPTER,CONVERSION
CONNECTOR,STRAIGHT THREAD TO ORFS
ELBOW,45° MALE TO FEMALE PIPE

CAP, TUBE END

SLEEVE,COMPRESSION

NUT,COMPRESSION

HOSE END,PUSH LOK MALE

ELBOW,90°,MALE TO FEMALE PIPE
ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
CONNECTOR,STRAIGHT THREAD TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE BSPP TO ORFS
CONNECTOR,MALE PIPETO ORFS

PLUG,PIPE THREAD

PLUG,PIPE THREAD

UNION,90° BULKHEAD W/NUT,ORFS
NIPPLE,PIPE

UNION,STRAIGHT THREAD

UNION,STRAIGHT THREAD

BALL VALVE

BULKHEAD LOCKNUT

RUN TEE, BULKHEAD,ORFS

ADAPTER,FEMALE PIPE TO STRAIGHT THREAD
ELBOW,90° LONG,STRAIGHT THREAD TO ORFS
HOSE END,BULKHEAD,SEAL LOK

Fitting Cross References (Continued)

Genie PN Parker PN

75631
75654
75655
75656
75971
77307
77309
77379

77703
77711

801-6
20 F50L0-S
1J943-20-20
881-20
8 FGOHAOQ-S
1JB43-8-3
8 WLNL-S
8M18C870MX-S

3J982-8-8
801-10

77758 12 WNLO-WLNL-S

78091
78684
78852
78855
79138
79476
79847
80044
80502
80503
81010
83052
83053
83054
83055
83056
83057
83058
83060
83063

nie.

ATEREX BRAND

6 C6X-S
30582-8-3B
549-2
10657-4-2
PS-B-37
1J543-6-8
12-3/4 ACEG-S
8 CLO-S
8 F50X-S
8 C50X-S
AS-B-27
821-6
821-8
821-12
30682-6-6
30682-12-12
33782-6-6
33982-6-6
33982-12-12
13743-4-4

Description

HOSE,3/8 INCH ID

CONNECTOR,STRAIGHT THREAD TO ORFS
HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,1-1/4 INCH ID

UNION,STRAIGHT THREAD

HOSE END,BULKHEAD,SEAL LOK
BULKHEAD LOCKNUT

ELBOW,90° METRIC,STRAIGHT THREAD TO
FLARE TUBE

HOSE END,90° FEMALE SWIVEL,SEAL LOK
HOSE,5/8 INCH ID

UNION,BULKHEAD 45°,0RFS
ELBOW,90°,SWIVEL NUT TO FLARE TUBE
HOSE END,PUSH LOK,MALE

HOSE,1/8 INCH ID

HOSE END,FEMALE SWIVEL,JIC
SLEEVE,NYLON,2.38" 1D

HOSE END,FEMALE SWIVEL,SEAL LOK
ELBOW,90°,STRAIGHT THREAD TO FEMALE PIPE
ELBOW,90°,MALE PIPE TO ORFS
CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
ELBOW,90°,STRAIGHT THREAD TO FLARE TUBE
SLEEVE,NYLON,1.63" 1D

HOSE,3/8 INCH ID

HOSE,1/2INCH ID

HOSE,3/4 INCH ID

HOSE END,FEMALE SWIVEL,JIC

HOSE END,FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,90° FEMALE SWIVEL,JIC

HOSE END,45° FEMALE SWIVEL,JIC

Part No. 64303B00F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNE

99



I April 2010

| Fitting Cross References (Continued)

Genie PN Parker PN Description Genie PN Parker PN Description
83064 13743-8-8 HOSE END,45° FEMALE SWIVEL,JIC 89449 6 WJJLO-WLNL-S RUN TEE, BULKHEAD,ORFS
83065  13743-12-12 HOSE END,45° FEMALE SWIVEL,JIC 89489 4 WJMLO-S BRANCH TEE,BULKHEAD,ORFS
83066 13943-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89551 1JB43-6-6 HOSE END,BULKHEAD,SEAL LOK
83067 14143-6-6 HOSE END,90° FEMALE SWIVEL,JIC 89552 1JB43-8-8 HOSE END,BULKHEAD,SEAL LOK
83068 14143-8-8 HOSE END,90° FEMALE SWIVEL,JIC 89593 20 C50L0-S ELBOW,90°, STRAIGHT THREAD TO ORFS
83069 14143-12-12 HOSE END,90° FEMALE SWIVEL,JIC 94161 8-8 CLO-S ELBOW,90°, MALE PIPE TO ORFS
83070 772-8 HOSE,1/2 INCH ID 94358 351TC-12 HOSE,3/4 INCH ID
83071 10671-8-8 HOSE END,FEMALE SWIVEL,JIC 94418 20 FLO-S CONNECTOR,MALE PIPE TO ORFS
83072  10671-12-12 HOSE END,FEMALE SWIVEL,JIC 96358 12TX-S SLEEVE,FLARETUBE
83073 13771-8-8 HOSE END,45° FEMALE SWIVEL,JIC 96359 12 BTX-S NUT,FLARE TUBE
83074 13771-12-12 HOSE END,45° FEMALE SWIVEL,JIC 96397 8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83075 13971-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96398  12-8 F50X-S CONNECTOR,STRAIGHT THREAD TO FLARE TUBE
83076 13971-12-12 HOSE END,90° FEMALE SWIVEL,JIC 96402 10343-6-6 HOSE END,MALE,JIC
83077 14171-8-8 HOSE END,90° FEMALE SWIVEL,JIC 96407  30382-6-6B HOSE END,MALE,JIC
83078  14171-12-12 HOSE END,90° FEMALE SWIVEL,JIC
83080 13943-16-16 HOSE END,90° FEMALE SWIVEL,JIC
83103 10671-16-12 HOSE END,FEMALE SWIVEL,JIC
83104 10671-10-12 HOSE END,FEMALE SWIVEL,JIC
83112 1JC71-8-8 HOSE END,FEMALE SWIVEL,SEAL LOK
83113  1JS71-16-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83114  1JS71-10-12 HOSE END,FEMALE SWIVEL,SEAL LOK
83115 1J971-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83116 1J171-8-8 HOSE END,90° FEMALE SWIVEL,SEAL LOK
83117 1J771-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
83127 1J543-6-8 HOSE END,90° FEMALE SWIVEL,JIC
83128 1JC43-6-8 HOSE END,FEMALE SWIVEL,SEAL LOK
87033 126 TRLO-S REDUCER,TUBE END TO SWVEL,ORFS
87034 3J782-8-8 HOSE END,45° FEMALE SWIVEL,SEAL LOK
87172 12 HP50ON-S PLUG,STRAIGHT THREAD
87185 8 WNLO-WLNL-S UNION,BULKHEAD 45°,0RFS
87246 4 C6X-S ELBOW,90°, SWIVEL NUT TO FLARE TUBE
87679 6 LHP-$ FLANGE SEAL FITTING, MALE
87681  6PLSNO702 BONDED SEAL
88100 SR88100 ADAPTER,OIL DRAIN,GM 3.0L
88311 1J843-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88353 20 V50OLO-S ELBOW,45° STRAIGHT THREAD TO ORFS
88474 10081-20 Crimp Shell, 1.25
88475 1988-20-24 HOSE END,90° FLANGE HEAD
88476 JS88-24-24 HOSE END,FEMALE SWIVEL,SEAL LOK
88477 1JC88-20-20 HOSE END,FEMALE SWIVEL,SEAL LOK
88478 811-20 HOSE,11/4 INCH ID
88936 20-16 F50LO-S CONNECTOR,STRAIGHT THREAD TO ORFS
88937 20-16 FLO-S CONNECTOR,MALE PIPE TO ORFS
88938  1JC88-16-16 HOSE END,FEMALE SWIVEL,SEAL LOK
88939  1J988-16-16 HOSE END,90° FEMALE SWIVEL,ORFS
88940 811-16 HOSE,1 INCH ID
88944 1J988-20-20 HOSE END,90° FEMALE SWIVEL,ORFS
89403 16 VLO-S ELBOW,45° MALE PIPE TO ORFS
enie

ATEREX BRAND

100 2P/200F, 2P/200 RNE, 2P/200-REM 4400, 2P/300F, 2P/300 RNE, 2P/500-REM 4400, 2P/800-REM 5500, 3P/1000 RNENo. 645036



Genie North America
Phone 425.881.1800
Toll Free USA and Canada
800.536.1800
Fax 425.883.3475

California Proposition 65

Warning

The exhaust from this product
contains chemicals known to
the State of California to
cause cancer, birth defects
or other reproductive harm.

Genie Australia Pty Ltd.

Phone +617 3375 1660
Fax +617 33751002

Genie Scandinavia
Phone +46 31 575100
Fax +46 31 579020

Genie China
Phone +86 2153852570
Fax +86 21 53852569

Genie France
Phone +33 (0)2 37 26 09 99
Fax +33 (0)2 37 26 09 98

Genie Malaysia
Phone +6598 480775
Fax +6567 533544

Genie lberica
Phone +34 93 579 5042
Fax +34 93 579 5059

Genie Gérmany
Phone +49 (0)4202 88520
Fax +49 (0)4202 8852-20

Genie Japan
Phone +81 33453 6082
Fax +81 334536083

Genie Korea
Phone +82 25 587 267
Fax +82 25 583 910

Genie U.K.
Phone +44 (0)1476 584333
Fax +44 (0)1476 584334

Genie Brasil
Phone +55 1141665755
Fax +55 1141665 754

Genie Mexico City
Phone +52 55 5666 5242
Fax +52 55 5666 3241

Genie Holland
Phone +31 183581102
Fax +31 183581566




Parts Manual

2P/200F
2P/200 RNE

Part No.

645036

Rev C

ATER

-

Qi@




	Click HERE for Table of Contents (TOC) [NOTE: each of the figure listings in the TOC are live links. After opening the TOC, move your cursor over the desired parts figure, and left click to view]

